' COMPACT TRACTORS -

‘WITH DIESEL ENGINES

3118D, 41180

) Parts Catalog 8-3310

=
. .
| gy A s g '
il i 2 ";:z- . -
W e et
~ PRI e
"
.
f
. s '
.

L

Yy

. .
i ) , . .
;' < = N
i ' N ' g . .
. R o oo
. - 1- ) P 1) . . .
' y o . . - .
' ' PR * .
. . . - . =
l » -~ -7, - I .
- . , Vo J “ . ! ,
v . ' - R . ' - s ~
. . . l? ! \ -
v b " + v‘u' ' ,
i S
. ‘
i - C '
: u " R o
4 : L : . -
: bt o
! 2 '




oo L PAINT AND OIL P S o S ,' MODEL 3118D aﬁd~41:|anlcoMPA'CT TRACT-(JRs A A |

- .PAINT ' : : - ' ' -
" PART NO. DESCHIPTION | . e - REQD - e PBODUCT |DENT|FICAT|ON NUMBERS {P I N )

_C 28849  BLACK - semi - gloss, .12 oz sprav (2 percartonf . .. .. ....i. ... .1 A i ‘ IR OR SERIAL NUMBERS (S!N]
- C 28850  BLACK - semi - gloss, guart (2 per carton) ... ....... e I C ’ ’ :

C. 28851 BLACK - semi - gloss, heat resistant, 12 oz spray (2 per carton} el ., "1 ‘ . R J . . . PR :
- C 28484 POWER'RED - gloss, 12,0z spray. (2 pef carton} .. ... Lo R o - S T aosle . e

C :1 . - - ) - - v . it o ‘ ' ' L . " 7

c 1

Cc 1

-

28485 POWER RED - gloss, quart (2 per'carton) ... ..... e e
30870 SILVER gloss 12 oz. spray (2 per carton} ...... e .'_.1.". A

- . I
,‘-JG‘JU'I-h(DM-_-_'_mn

32776 . 'OIL - SAE 30, SF, quart (12 per case} ....... [ A
32777 ‘Ol - SAE 5W20, SF, quart (12 per.case) ... ... .. T s ‘
32778 . OIL - SAE 20W40, SF, quart (12 percase) . ... . ......... I A -

ha
Oo00

- ’ e a = r )
4 :
- ' Al
, ) ' TRACTORMODELANDP.IN. ' . - ' '~ . ENGINE MODEL, SERIAL AND L
O OR SERIAL NUMBERS: - . .. " .. - SPECIFICATION NUMBERS ARE:
o . - ' Lo © =i " LOCATED BY FUEL INJEC‘IBI PUMP
. T BT . . " H |:1
- - s P
o L T o  NOTE: I this catalog there are references to, . A ,
) ' ‘ R AT ‘ . . ! - . 'seriai nufbers. To order the correct part. R S T
e R - L - ) ‘ R o ‘ ' use these'serial numbers as a'guide. © . . - ‘
e ___,ENGINE"II_:_)_EI\I_"I'IFI,CATION ?
. ) 4 -~ s 1 "‘\ IR o ‘: . . X . . - o
. _ _ TRACTOR MODEL .~ "~ & . - 1> . ENGINE MODEL
R e E Y ST > W UL |- S " INGERSOLL NO. C42982 =~ =
- : . o ST - C T oo F < PERKINS NO.
: L e T . TYPE- 103.07 . coL
) T e MODEL - KL70264 = . . - ..
\; f‘ ‘n ? % - .j
b N it
- 3, . Huh C‘—- .
- , . o, T
. L‘,‘ *
_ (1
: ) 3 °
B 3 . . . ‘

T oo shbotribert
¥



’ ) I ‘ o - \ - . __" . : ‘. ) C ' : to T I ' ", "‘-‘ ‘ Vvt ,. - '.," . . 4
2 3 - e .l ' GENERAL INFORMATION ; ) o . o . o . ALPHABETICAL INDEX ‘
L R S ST oo '~ ENGINE SECTION ~
o M v R r - ~ S »:-;:—-:-:" L ' : S 'l! ! - ' T I I
s . . | : . .
‘ , b e : » St T b0 Alternator. ... , \ T .35 . Lubrication Components .. ... ......... .18
- S ; Loy . L - S ‘ o Atomizer, Fuel ... .. ... [ 23, . Mounts, Engine ...... IR T SR ¥
INDEX" - .y S PARTS ORDERS - S L Block, Cylinder ..., ... ... ... ..., 5 . Muffler, Exhaust . ........ .. .. e .25
C Lo T - , . Camshaft........ e 11 Piston L., D 7
, There is an lndex atthe front and rear of this catalog - Al orders ‘must |nclude the followung information: . - - ... . Cleaner; Air ...... | AR e .3 - Plugs, glow ...... [ 17.
~ T~ , R L Control, Throttle . \ ...... e v t13 - 2Pump, Engine OH . ... ..., .0 L. 13
.« The front index is'an alphabetlcal mdex of the major LD Correct part number A o . Co . Crankshaft . ..., ... Moo weieean.F-  Pump,Fuel ... L 0 19
. Qmupsorassemblles n o . e . DIpStiCK . e e ..l.w..:.18 . - Pump, Fuel Injection.. . . /. el 230
' ' o 2. Complete descnptlon of part or component. : " Exhaust System . ... \.................25 Pump, Water-. ........ /.. .. ... L. 29
. The, rearlndex is a numerical index of the part numbers. . I ' o ' o C Fan MG ©....29 . BRadiator........... /. ... . L 97 .
., - and pageson whlch these numbers are shown C 3. Total quantity of each part or component, _ ' S . Filter; Qil .......... R e S L Rod, Conngcting' .../ . ... .. ... ... L 7 -
S Co T C o ‘ K Flywheel *. .. ... .....N\.... SR 7 Shaft, Rocker. .../ ..o ..... = . ... .9
. ILLUSTRATION . . ) o L 4 Product model number o L . .. .. Fuel System,Engine...... Nocoeee e 19 - Solenoid, Fuel Shy Off e T L
S s ' o , L o " Fuel System, Tractor ......\ ....... ... .25 Starter. . .../ . ... ... e 33
. Each |llustrat|on in thls catalog shows a.group of parts . 5. All necessary product tdentlflcatlon numbers. . . Gear, Timing . ........... AN o 11 - Sump, Ol ../ . e - 15
. ~or components. These parts and components are : .. Head, Cylinder .. .- . ...... N...........9 . .Tachometer/. ... ) L 17
. . aligned approximately as the parts and components on . 6. Method for sendlng the parts ‘ o . Kit, Gasket . .- . . . . N ...~ . a7 *  Thermostay ...... .. oo S g
your machine. Each part and.componentin an illustra- .« ; ' C l'.inlcage Throttle . ... N ST Valves . /- . .. . oo Toorrarrrerroee 9
tion has a refefence humber. These reference iumbers® 7. Complete and correct address T U T STy L .
are in a list on the page opposne of the |Ilustratlcn ’ ' : . '
- .Next to the reference number is the part number, CATALOG’REVISIONS a . : ; T .
. description and required quanity of the part shownin . B . o , S : o - '
the lllustratlcn . l .70 .. Asthe product changes new pages.will be aVallable ’ : - T ‘ B o PR L g
. ) for your catalog A notice W|Il be issued. - . L - o . L . . o e L .
UAR - "Use as reqmred” mdicates that. thé part” ' ‘ ‘ ' : - : : ‘ s - ) ; R
quantlty is, vanable : : o M PORTANT Put all revisions. into ‘the catalog as L ' L Co :
' T . soon as possible. o T ' ; . o - T N . : |
NSS “Not sold separately" lnd|cates that the part is . . b A S I - o ) ' S : Loy
only avallable as a component of an assembly or the . RIGHT HAND AND LEFT HAND o . L . L et T ] : , . et
" part must be purchased locally. If the part is an . \IDENTIFICATION : o L o : . TRACTOR SECTION
assambly component, the description will'be indented . T - ' ‘ SN ' . . o SR ' o ‘ A )
under the assemblv descnptmn in the parts Ilst : The words right hand (FlH] and left hand (L'H) as used Axlé, Front .. ...... o e C /48 K22 Sleeve Hitch . . .~ .- ... ... ........73 ..
in'this catalog indicate the direction while you are in Axle. R : j .49 K24 Sieeve Hitch ‘ ‘ "o
- o/ - “Obtain locally . . the ope,rators seat |n the normal operating position, B‘;Eé :Sasrer.“.b.w e e e - .47, 2 lHydra?_.licl c‘ R R &
. TET ”’Footnotes are ‘added to 'a part number when - . ’ ) - , . . . ' Control, Speed-.-. .. .. e ....63 . Mator, Hydraul|c| ...... e B 1
more information is needed for identification. They INDENTED ES,E:R!PTIONS T . . L Cooler, L I R TRy SR 51 \ Mounting Components, Pump, S 1=
I "4 -only relate to the part numbers ;ndmated . . P R { e ‘ - Decals ... ...... N LI AP 1 ads Foot . -lr ------------ e 38
ST .+ . An assembly can have rhany components. The com- : " DL11 Weight Kit .. oo v v v ot f oo 75 Power Steerlng | A ..53
N SN ' - * ' ponents of arvassefmbly are indicated by an indented . .. Drawbar ..... R ST 63 . . PNQ, Hydraulic............. U 57
Co oA rlet LT ©_ description. The quantity for an indented partisthe, . . . - ' Elgctrical System ........ [ SR 67 Pump, Hydraulic. . ..o .. ...:..... .i...59
SR - . . total needed -for that comp'lete assembly. See the ° . ~ ' _.F27 Hitch Adapter . ........[.. Ciwl ..l 7% Pump Steering o ... ... .....i...0.....B3
) s . example. 5 . C 7 Fenders............ Y R & Reservoir .. ... 10 .. .. P L..B1
Lo ' ‘ o ST . L : Filter, Hydraulic Oil. . . . ... AT LB L Seat L N\. ...l .. 43 -
’ ‘ . T L oo o I oo COFrame ... .39 Support,\Seat . ............... T.......43
o S » ST L e ' e : ‘.. . Grille ... .. Soeeoan oS oo 4 Transmission Lol v...49
- . REF. PART NO. - “DESCRIPHON : . o LA REQ"D.’ , vy .. -~ Hardware, Electrical Sysfem . ... ... ...... .69 " Valve, Hyd¥aulic . . . . . e e e e e e 61
' . C .-55159 . CYLINDERASSY-rearsteering......c....5......... TR g1 s " Meadhight . ......... /. "o o i .. .. 0.69°  Wheels, FroNt ... .. .. S S .47
28 'C\ -56208 . SOCKETASSY rearcyllnder ISR R SRR e o Tl o ' HFC34C Hydraulic Flg Control . ......... -. 81 " Wheels, Rear\. B I
B . C; - 5595 .- PLUG - adjusting, socketassy’....... T R RS R o HH34 Three Point Hifch ... .. ... .77 WW30 Wheel\Weights . .. ...0.......:...79
0Ly sy SEAT -socketball ... ... R e -2 i _Hiteh, Tow .../ ...... il .83 WW30W Whee| Weights . . . . . el T9
31 €. S0 -SPRING - sooket 1. ... oo ESRIERRRRREESE Lo U Hood i Sl el WW40 Wheel Weights - ...........0.....79
R C ., 86209 ... -  SEAT "socketspnng et e e S 1 - . Hvdraulic Syste o ST e 64 - ‘
, 33 G, 45175 -~ - CLAMPASSY socketassy ..... A AP . EE ol ye ‘ B S e . S
T . 16, 836 - BOLT-1/2¥ x2-1/4" N.F. hex .:l......... e U 1 ’ . ‘ ' e T
U 3aT o 1320 104 . T PINeotter, 3/167x3" Lo I B . SN
~3% - C 55889 STUD - ball, socket & cylinder............ NI SN 2. / T T
Ao 0 3B 13 410 " BOLT-1/4"x5/8"N,C., hex ..... e Ceniag, 4 ;o ] e T
e . 3 %2 4 LOCK WASHEH 144 SAE L A el e S VoL [t '




" e

R xéﬁ‘!,,%

Mg

'REF.

QOO RN =

'8-3310-5

MODEL 3118D 'AND 41180 COMPACT TRACTORS

~ CYLINDER BLOCK o
NOTE: fOﬁ COMPLETE ENGINF ORDER C44548 .

BUSHING - 0.50 mm undersize . .... .............

SCREW ... ...... ECI

PLUG ..ot BT 3

PART NO. DESCRIPTION
P110006670 BLOCK - cylinder, short
P064200015 PLUG '
PO64200040
P064200040
. ‘P198466050 PLUG
P198466010 -
P198466070 PLUG
P165296160
~ P198617090
"P198517300 - ,
© _ P198517304 BUSHING - 0.25 mim undersize
P198517307
P040106203 BEARING - ball
P064100045
P042303015 BUSHING
. P030500512
P030500616 "
P030500820
P03030900%
PO12100620 - .
PO12100635
" P0O1.2100660
P110156220
'NSS '
NSS .
P030500612
~'PO10810840
© P110156230
NSS
/NSS . :
' /PO30500612
' PO10810840:
; 'P110156240
. NSS ' _
NSS .
PO30500612 DOWEL............
. P0O10810840
- PO11310850 .
- P011310850
- PO10700845
PO36509005
© P064200018

.......................
........................
.........................

.........................

BUSHING - standard -, . ....... I A

A NAARNNAS S SRNNA S S RNN= S5 =S ONNNN S =

| October 1993




VDR JU

REF.

8-3310-7 -

PART.NO.

1 F115236020
n 2 NSS. T
3. P115276210°
4 PO30509020 -
6 '‘P198586030-
' 6+ " " P198586034
N ‘P198586037
.7 'P198586060
7 P198586064
7 P198586067
8 - P115026240
9 'NSS
10 NSS :
11 - P198517325
12 " P115176130
13 PO20109103
14 P115017090 = =~
14 - P115017100
15 - NSS
16 NSS .
17 © .. P115326260
18 - ' P0365000189
19 'P115107400
19 ‘P115107410
20 P118357260" -
21 P115376150
22 PO10109330
23 P115396741
.24 . P020800018
25 . PD26200018
26

P034100508

" . KEY.

DESCFIIPTION c

KIT crankshaft
CRANKSHAFT

. GEAR

ROD

MODEL 3«1180 'AND 41180 COMPACT TRACTORS

FLYWHEEL CRANKSHAFT PISTONS AND RINGS

...............................................

.KIT - bearing {standard)

. 'KIT - bearing {0.25mm undersize)
C'KIT - bearing (0.50mm. undersize) e e e e e
- . KIT - bearing {standard) . ' '
KIT - bearing (0. 25mm undersue)
KIT - bearing (Q. 50mm undersme]

+ .ROD - connecting :

CAP ..... B S PR -

'SCREW . .:...... T S SR el

NUT-

PISTON ASSEMBLY ........... e

PISTON

'lKIT piston {standard)
“ KIT - piston {0.50mm oversme)

--------------------------------------

PIN ......... TR [P L A S
CIRCLIP.. .. .. e e R .

KiT - rings (standard}
KIT - rings (0.50mm oversuze)

KEY. - ... . I e

FLYWHEEL . . . . . USROS A S

l October 1993




b o v e = |

—_ e e ek o = . -
oGRS DOENBD OB WN =

8-3310-9

-« MODEL 3118D AND 4118D COMPACT TRACTORS'. , S
" CYLINDER HEAD
PART NO.~ '~ DESCRIPTION . oo : » - REQ'D
PT11016911 KIT - cylinder head . . ... .... e 1
P111086030 - ' HEAD - cylinder {includes ref. 15, 16, 17 and 24y ... ... . 1
P120166280 VALVE -inlet .. ..... . ... . 0. ... ... e e 3
P120406080 SEAL................ R 3
P198217070 “SPRING . ............... e e 3
~ P120186100- - CAP ... .0 . . i T 3
- 'P120226080 RETAINERS - . ;.. . . v 0 6 .
. P120176290 . VALVE -exhaust. ... .............iur 3
P110136290 " - ANSERT Lo e 3.
P120406080. . SEAL . e v 3
. P198217070 SPRING . ... 3
= P120186100 CAP . T 3
P120226080 - "RETAINERS . . ........ ... ... T U PRI 6
P198466070. | PLUG ...... A Lo LT 4
PO64200022 PLUG ....... 3
. P064200022 PLUG ... e 3
-~ P195816200 PLATE -lifting .. ... .......... .. .. a0 .2
PO11310816 SCREW ... e e, 2
P111136340 . SCREW . ... .. e e 11
. P111136350 SCREW ......... e e e e 3
.C 43611 “GASKET ... . ....... P e e e oo 1
- P111147390 GASKET - {Q.5mm oversize) . .................. PP . UAR _
P064200018 PLUG - included in cylinder head kit ... ... ..., ... . ... ... 2
, ROCKER SHAFT
P120036330 . SHAFT ASSEMBLY - rOCKer, . .. .v' oot ise i 1
P120316190 . SHAFT-..... S PR e 1
PO64609006 PLUG ......... . T S 2
.P120356120 . LEVER - L.H. . ... e A e . 3.
P120356110 - LEVER - RH. ... o 3
P120346170 BRACKET ... oo e, 3"
. PO30300325 PIN e e e 1
‘P198217080 SPRING . ..o 2
P199486220 . SCREW - adjusting . .. ..... . .. ... . .. it nniannnin., 6
- P020109076 NUT o T g
‘P0O12108177 S UD . o e e e e i 3
'"P023100008 NUT o 3
P120456240 . ROD..... T 6
P120116100 . " TAPPET ................ P A 8
P189280280 WASHER - included with shaft assembly .. ... .. ....... ...... 4 .

" October 1993 .




.PO11300680 &

 PART'NO.

P120026120
P034100508

'‘PO401090569
P199216230 '~
P120736081

P120016030
P125256120
P165166260

C. 43612 .

PC11300612

© - P165106131
PO30300414. °
C' . 43613 .

P198636090

P0O11300840
PO 11300660
PO23100006
NSS .

" P125046140

NSS

PO36800008

"P026200010

o P125406071 '
. NSS '

-NSS

P198217110

. P031100004

P198216731

P125156170 -
~ P052100070
PO36800008

P125416020

- PO10110630

- P0O23100006

P125116130
P052100030
P0O36800005

P125876120 -

P0O11300616

P0O10109264 .

.P023100006

P125176080

 P198216760
P026200008

' PO20300008

‘PO52100050. °

\

P125156180

PO36800006.
P165206360
P165996420

PO10110850.
P023100008 .

P185206082
P025100016

8-3310-11 ..~ -

&R

"MODEL 3118D AND 4118D COMPACT THACTORS o

TIMING GEAR AND CAMSHAFT N

DESCRIPTION

T T R L T T T R R R T PRI
...............................................

. Py
...............................................

..................................................
................................................
................................................

.................................................

P

...................................................
......................................................

‘1ARM

= - -

.................................................

O RING s e S
CIPCLIP ... .... el SO e e,

L3

. . at - - )
&h‘—"—b—h-—l—-ln_l—l—ANNN-I—‘_A—I—I_A'—I—A_A—I_lv_.ll—l_l._)_..l_l,—l'—l--l -

=

" - October 1993



12 ¢

Lo R

—
N —

" REF.

—t .
O;(DCO‘-.IO?U'LLHU’!E‘J!-F-_QJN—‘

P052100150
P1401868010

e

C 43056 .

]
2 C 35291
3 182-- 559 |
4. C' 34117
"5 - C - 43057
6 C. 34273
7. 182- 559
8 C 34117
9 141- 53
o 132- 320
- 11 "C 43058
72 1 195- . - 521
8-3310-13

- "0 RING
" KIT - repair

" MODEL 3118D AND 4118D COMPACT TRACTORS

oIL PUMP

PART NO. DESCRIPTION
P165026110 GEAR ASSEMBLY . . .. ... .ot e,
P198216821. SPRING . vt e et e e e e
P140166130 ROTOR. . ...
' P140116140 COVER . . ..ttt e e
P199286150 SHIM - 0.10mm ...
'P199286160 SHIM-0.18mm .. ... ... ... .. ... .
P199286170 SHIM - 0.20mm .. ... ... .l N
P199286180 .~ SHIM -.0.80mm ©........... e '
P198216720° SPRING .. .... Lt .
© P199236540 COLLAR .. ... ... .... P PP :
" PO36800010 CIRGLIP . ... ... . .. e
P199266180 . WASHER".......... e B
" P140036120 CVALVE 'l a ST

_ THROTTLE CONTROL .

THROTTLE

................................

KNOB - throttle,. .. .. .... e [ S
SCREW - #10 - 24 x 3/4" . .",.........
- NUT - #10 - 24 flange lock . . .. .......... e
. BRACKET - throttle . .. .. ..
CLAMP -casing ................ e
.- SCREW - #10-24 x 3/4"" .. . ... ...~ ....
NUT - #10 - 24 flange lock . . ... oo Lot
PIN - élévis 5/16'". . .- . e e e e -
- PIN - cotter 3/32" x 3/4"" ... . ... e e
CLEVIS - extension . .. .. .7 ..o . AU
WASHER - 5/18""x 5/8"" .. ... [P

13

]
]

.1

....... o1
' ' C

1

- P _

October 1993



-+ MODEL 3118D AND 41780 COMPACT TRACTORS . ~ . - 5.

S "~ LUBRICATION COMPONENTS

"~ . 'L .REF. : PARTNO. . DESCRIPTION S : ... . . REQD
P110706860 - .SUMP.. . ... ....... I T P

C 43807 . PLUG ,..... I e e L 1

C  .43608 'WASHER . .. T . : SRRE:
'PO10109235* :  SCREW ... ..

1
2

4 ‘ S e e 318
5. 7. .C 43614  GASKET : : ST :

6

7

8

9

P140986590 PIPE
"P052109076 - OV RING <.y ; ‘
P140406310 . ‘STRAINER . o L

L T

| - PG11300612 BOLT"
10, C. 43997 » TUBE ............... e n T .
211 . P0O11300612: BOLT ... ..n i ... e ... e =
12 .C. 43999 "0'* RING
213. - C .43998 DIPSTICK . . .. L PR S SV
14 ©-P111026371, COVER.................. .. .
15 C | 43615 _ GASKET . .
.16 - € 43616 . GASKET . ... i. . ot S ol
17 .-, C - 43605 CAP ........... e e L L
-8 C 43606 - _.”0” BING . o
19 - PO24B00008 -+ NUT .. e
20 . P198996060 ' WASHER
. 21" . P011300650° , SCREW .
‘ .22 - P110666110 & - F
P23 0 7 PT10B66120 | GAUZE. ... ... ... . 0..ooodeeocioiio e
, PO11300612 .- BOLT .....%........ e e L e S
. 25 " POB8122560 « ° HOSE.. .. ..... AR B D AR
Y28 .C 43443 - FILTER - 0. . .. v e
727 . °"PT40546020 . CONNECTOR-
.28~ P140606680 PIPES e
2 =29 P19B4BBT80 | BOLT vttt e e
307 P198996060 °©  WASHER ...... T P
T 31 . - C ¢ 43801

...................................................

Y

................................................

.................................................

- . n- . ;

P

L L e ) - gazoas. e ST  October 1993



" REF.

AR WN -

- 8-3310-17

MODEL 3118D AND 4118D COMPACT TRACTORS

. GLOW PLUGS:

_PARTNO. . _ . DESCRIPTION | ’
C . 43503 HEATER - glow plUgs - .. ...
P185376170 7 . BAR .. 2 s ve e ve e Do

R . “TACHOMETER
P120076070 SHAFT . ..... .. A S
P199566651 .. PLATE ........" ... e
POT1310612 . " SCREW ... .......0. .
_ PO10700610 SCREW .. oo oo o
- P199376230 CAP ..o
P120996060 SEAL .\t

17

[ T e i VY ,

. October 1993 '_




REF.

L
CORNDE WA =

—
—

4_"4_‘-_‘_._‘-;
W RO W

Y

C. 43604 .

WON® O DN

PART NO.

- C 43392
- PO11310816,
C .. 42987

P198346020

- C 42988

P130306041
NSS '
C 43597
C 43444

P130336031 "
P130446090 .
- P130446080°

P130326120

PO10100865

c 43604 -

P130896070
P011140616

PO198486840 «

\

NSS

" P130516080
P130516081 .

P130516082
P130516085

~ P130516088 .
. P130516083,
. 'P131226180 .

10 P130516086
11 P130516087
127+ P130516084
13, "P130516090
14 P130516089
15 P130516092
16 P130516069 -
17 . P130516091
8-3310-19

\»I/.-

", MODEL 3118D AND 4118D COMPACT TRACTORS

FUEL SYSTEM {ENGINE)

"DESCRIPTION

BRACKET - fuel filter mounting

CLAMP - hoSe .. . .« s e e s on s L

HOSE - filter to injection pump . .. .. . e
"FILTER ASSEMBLY -~ el o

ELEMENT - fuel filter -

S FUEL PUMP

PUMP - fuel - '
BODY - upper

_ BODY - lower

SCREW ... ............... e e .
HOSE - fuel (pump to filt_er). e e e

HEAD . .oo oo ... e ST
YO RING . ... ... ... e e

CONTAINER . ...... S ,
CRING L e

....................................

SCREW . ............ L
PUMP - fuel (repairs-below) .. . ..................
GASKET ....0.,...... S N
SCREW .. ... f e .

..................................

SPRING . ...... ... . o . e .
CPLUNGER Lol

LEVER......... e D R e

19

‘G).pl\)_l_a_l_l_l_l-l_l_l_l_t_l_l_b .

October. 1993




REF.

.

Y 3 - .
COXDARELPWN

QoAWK =

o8]
-y

. PARTNO. -

P131017390

 P131236280
P025100006 -

P131437310

P131437320, -
. P131437330
P131437340
. PO11300620 .
. PO23100006
' P131046160

P023109002

" .PO25100010

P198236030

. P010109270
. P023109002 -
© PO25100010

P131507010

'P131507020
' P131507030

P189106020
P1991086020

PO10100625

P023100006

P131406340 °

P131426200
P111316280

~P198996090
P131606260

'8-3310-21

MODEL311m3AND411@DC0MPACTTRACT0RS.'

21
FUEL |NJECT|ON SYSTEM >
.DESCRIPTION ‘ REQ’
- PUMP - mjectlon Irepalrs page 23) .......... e e e 1
SCREW ...... ... ... . e e e e 1
- WASHER :.......... P PR 1
. SHIM - 0.2mm ... e R U uUAR
SHIM-03mm ... ....... e e UAR"
SHIM --0.4mm . ........... e e e e e e e T e UAR
"SHIM - 0.5mm ...... [P e e " UAR
'SCREW,...: ...... e e e e e ‘ 2
'NUT ............. e h h m e w e ner mr o E e E e ek e e e e e e e e . |6~
SCREW L . . e e 1
NUT . e 1
WASHER ... .. . . . e e 1
WIRE . .. e e e e e e e e 1
SCREW . ... . . 1 ..
NUT .. e e e e e e A
WASHER ....... e e n T e 1
PIPE - injection (No. 1 cyilnder)‘. e, T 1
PIPE - injection {(No. 2 cylinder) . -. . .. .. T 1
PIPE - injection (No 3 cylinder) @ . .. ... ..... e e e 1
DAMPER . ...... ... ... ......... S P AU 2.
DAMPER ......... 2
SCREW .. .. e 2,
ATOMIZER - fuel (repalrs page 23) e 3
GASKET . ........, P T e B 3
INSERT.. .. .. e e DR e e e 3
SEAL ..ot 3
PIPE .. . v T 1

" October 1.993




. MODEL 3118D AND 4118D COMPACT. TRACTORS T

FUEL INJECTION PUMP

‘? -+ .REF, ~ PART NO., ~ DESCRIPTION REQ'D
L P131017390 . . PUMP - fuelinjection . .ot e i i i 1
L2 P131296665 HOUSING . . .. i e e e i am e e 1.
.3 P131196130 " HOLDER . ................ e [ R, 3
4 P131226170. PO RING & PR 3
5 P131176430 CSPRING ......... e ST e e A 3
6 P131186050 GASKET .. ..... S T, e DI RO 3
7. P131156160 VALVE . ..o e e e e N R 3
8 ©P131116410 TELEMENT Lo e e e 3
9 - P131296951 . SLEEVE ........ ...... e e e 3.
10 P131296620 . 'SEAT ........ e e T 3
11 P131176440 SPRING . .........oiiuiniinr.s T S D 3 !
12 P131296621 , SEAT . e 3
" 13 P131296622 ‘PLATE - shim 1.85mm . ........ ..._. .. e e UAR
13 P131296623 . . PLATE - shim . 1.90mm ..., .......... e L. UAR
.13 . P131296624 ' - PLATE - shim 1.95mm .~ ... .... R UAR *
- 13 P131296626 "PLATE - shim'2.00mm ., ... . .. ......, e S UAR
13 P131296626 - PLATE - shim 2.08mm". ... .. .. i P AN UAR
.13 P131296627, PLATE - shim 2.10mm . ................ L e e " UAR
13- .P131296628 - .PLATE- shim 2.15mm .. ....... e el o UAR
- 13 P131296629 PLATE - shim 2.20mm . ... ... .....uuru. .. RN PP PR ‘UAR
13 . P131296630° PLATE - shim 2.2BmMm ... ... . ... . ..iriinnnn... e * UAR .
13 P131296631 ~ - PLATE-shim 2.30mm ... ... ... .. .....0. ... ,.... UAR y
13 P131296632 PLATE - shim 2,35mm . ............. e ...... . UAR :
13 © P131296633. PLATYE - shim 2.40mm . ... . ... B P - UAR :
i3 P131296634 PLATE - shim 2:45mm .. ..., oo ... . e UAR :
13 .P131296635 PLATE - shim 2.50mm ........0.. 1., ...... e . UAR
14 P131256120 ‘ TAPPET ... ........ TP L 3.
15. P131296636 ~ . RACK............. S -]
16 P131296650 C BRACKET .. oo e T . 1
17 P131136320 . ° "SCREW ... .., e e O R 2"
18 P131236120 BOLT .. ... it P 1.
- 19. "P131426180 - WASHER, .. .. [ e e e .2 -
. 20 "P131246130 NIPPLE ., 0. e P 1 :
21 P131296662, PLATE . oo e e e e 3
. 22 P131136330 C BCREW ... ........... P TU B PR '3
23 F131296651 CPING o e P
s . o ~ ATOMIZER . . o
‘ ‘ P1314068340- . - CATOMIZER ... .. .o .. . ui.. ... e . B A
.25 P1314456069 R 1 T e e e L
26 P131426210 " WASHER ............. P R e T
27 P131446065 CBODY e R e 1
- o 28 P131437250 ", SHIM-0.90mm ...... e R UAR"~
- - S 28 ‘P131437251 SHIM - 0.925mm ......... L. e UAR -
" e 28. - P131437252 - SHIM - 0.95mm . ..... e S .. UAR
28 ~ P131437253 0 SHIM-0.975mm ... ... ... .. e e PR R S UAR
L 28 © P131437254 .. SHIM-1.00mm ... ... .. D L S UAR .
- .. 28 Y P131437265 SHIM -,1.026mm . ....... e Ce e e, , UAR
. 28 .. " P131437256 . SHIM -1.08mm .. ... e e UAR
28 - P131437257 c o SHIM - 1.0758mm ... e e U ... UAR
‘ S ‘ ‘ 28. | ' 'P131437288 - SHIM - 1.10mm .. .. .. e e e e te... .7 UAR
S . : 28 - - P131437259 . C O OSHIM-1.925mm ... el e Q. UAR
. ’ T , . 28 P131437260 ‘ SHIM-1.18mm ...... . ..o, .. e UAR
28 - P131437261 SHIM - 117BMM .o ee et e e UAR
o . 28 P131437262 . SHIM - 1:20mm ... . ..., .. .. e e el e UAR
S L : . 28 .. P131437263 SHIM - 1.225mm . .t ve e ne il e cee - VAR
~ ,- ' ' o 28 . P131437264 - SHIM -.1.250mm~7 . ... e . UAR
S c S e 28 .P131437265 - BHIM-127Bmrh L. .. e UAR
, o , - ' ‘ 28 . P131437266 T SHIM-1.30mnef ... ... e R P © . UAR
A - . o ‘ e . .28 . P131437267 SHIM - 1.325MM .0 e e feeviieaiiia e UAR
‘ oo . o , ' E : : ) 28 P131437268 CSHIM - 1.3Bmm .. e Yoo o U000 0 UAR
' Co o . . = , ; ‘ s 28 . £131437269 - - SHIM - 1.375mm ... .. O S L. R ST UAR.
. : o " : ‘ . - o o - L . 28 . P131437270 . SHIM - 1.40mm ... ... e UAR
~ L oL . : D Do o : o : e 28 - P131437271 SHIM - 1.425mm ...\ . .oovn e e R UAR
. o SRR ;- C S ( i .28 - ' P131437272 © - SHIM- 1.45mm ...... e e e e - ."UAR-
: ooy st 29 © P131446066 . SPRING .......... PR e 1
‘ I 30 - ' P131446070 PIN............ S e DR 1
, e o : . - . : 31 ‘P131446068 -+ SPACER.......... i . G A 1
S : - < , A o SR S ‘ .32 P131416150° '~ ° NOZZLE-................ T e 1
' L : S ' . " . .33 . P131446067 ‘ NUT .. e e 1

8-3310-23 - . . October 1993,




]
o

- = .
m
T

P -

.1%.

4

. ' S~ . . ' o .
MODEL 3118D.AND 41 180 COMPACT..TRA_CTORS 25"
FUEL SYSTEM (TRACTOR). .
PART NO. .. _DESCRIPTION REQ'D
C.. . 10678. . ELBOW -hose 80°...... .. ... . ... .. ... ... .. ... 1
C - 28962 RETAINER - fuel line .. . ... ... ... ... ...l 1-
- NSS ' , HOSE - fuel line (use C28937 cuttolength} .................. 1
S C 430, . TANK -fuel ... .- v. oo .. e B 1
C 37094 T CAP-fuel ... ... ...l .1
' C 43052 " GROMMET . ... .. .. B fre e e e e e e e e 1
"C 23527 . LINER-tank .. .....i.oiitii S N 1
C . 14690 ' . CUSHION -fuel tank. . ... ...2.0u e in on .. PP L2
' C 32376 CLAMP.-hose 1/2. ... .. .c...... e " UAR
N ) ‘43083 FITTING - hose 90° ........ T N S
. C - 43401 =~ HOSE - fuel.return [cut t6 lefigth) ... ........0.......... ... . 1
214 274 .CLAMP -hose .. .......... L O v+ UAR
R of - R
: . _ EXHAUST/SYSTEM . o
€ 43987 - MUFFLER - exhaust . £ . ... . 0o\ i, 1
- C 43988 . . GASKET -manifold. & ............ e e 1
C 43989 STUD - muffler ... ........ et e e 2
814 6070 BOLT -M6-10x70 ...ocuu.. ... .. S . Lo 3
192- . 19 FOCKWASHER - 1/4" . . .. .. i, e e Ve 5.
814- 6040 © . BOLT-M6-10x40 .....0......... e e e 3 -
825- 1106 NUT SM6 - 10 ..o e e I 2
- C 43385 . .BOX/- heat shield .......... e e e R
“C. 43356 . - SHEATH -muffler................ ., e [
C " 43357 PIPE -exhaust ............0 ..., .. Cr S Ut A
C 44316 SHEATH - exhaust'pipe. . ... ... ... ...l .l . ..., .. 1.
'214- . 255 . - CLAMP-hose ....... e e T A 3.
©C 28294 .~ CLAMP : exhaust pipe ... ... U [T T U i
1298 102 NUT - 5/168'~-18 .......... e e e e 2
C 43358 . ' BRACE -exhaustpipe....l....:.............. AR e 3o
" 814- 8016 - BOLT-M8-1.25x16.. e e 1
192 . 20 . WASHER-B/16" ................ e SR T 1
€ . 43380 SHIELD - exhaust pipe ... . ... .. el e 1 .
- C . 33576 SCREW - 1/4"” - 20 x 6/16"" . ... ... e e -3




= oo »

. MODEL 3118D AND 41 180 COMPACT TRACTOHS - - 27
RADIATOR AND SHROUD ' .
REF. F’AHT NO. L DESCFNPTlON ‘ T REQ'D
1. ¢ 43211 RADIATOR ©.. ... oot P T
2 C ~ 43009 CAP - radiator 15 PS| . . .. P, e : 1
3 C- . 43011 HOSE - overflow 237" .. .. . ... ... -t
4 C 43148 . BRACKET -mounting . ................. Y 2
5 - 187- 1036 CSCREW - 1447 - 200 /20 . L 4
B 131- 834, NUT-- 1/4" - 20 flange lock ............................. 6.
0 7 C 43012 MOUNT - rubbér . . .. . o e 2
8. - 192-. 19 .  LOCKWASHER - 1/4" e 47
‘9 128- 101 NUT - 178" 4
10, C . 43021 HOSE -radiatorinlet . . .. ... . ... ... . .. ... .. "1
™m ,°°C 43022 HOSE -radiatoroutlet , . .. ... .. ... .. ... ... . ......0 ... 1
A2 C 44567 SPRING - hose insért ... .... ... ... . ....... v ... o1
13 C 43010 " PLUG - drain (included W|th rad1ator] ...... R 1
14 . 214- 255 CLAMP -hose ................... R -
15 C 44013 SHROUD -fan ... ............. ... .. .. 1
6 c 44306 " SCREW'- 1/4°"% 20 x 1/2" flathead ............... .2
- 17 c 33576 SCREW - 1/4"" - 20 x.5/1 6" ............................ . 2
- 18 353 406 PLUG-hole ... . . ... . o i , L2
19 C 43035 . LATCH -screen . ......... .. ........ e e Rl
+ 20 195- 518 WASHER - 1/4" ... - |
21 113- A ‘BOLT - 1/4" - 20 x /27 . .. . Ve -1
22 C 4‘4038} SCREEN -radiator .’ o ... o 1
23 C. 433854 " GUARD-fan ...... EER P P I S 1
24 187- 1036 SCREW - 1/4”" - 20 x T2 @D L e e 6
25 c .43013*" - * BRACE - radiator R.H. (shown) .. .......... ... . ... . ..... 1
- 25 C  44319**  BRACE -radiator RH. . . .0 ... oo 1
25 . C 43363 BRACE -radiator L.LH. . .. ... . .o it e 1
26 'C 31597 SCREW - 1/47 ©20 x 1/27 . ., . o oo 2
27 - C 43342 BAFFLE » @0F . . o vo v e e e e e e 1
28. C 44141 TRIM -edge bulb . ... . ... .. .., o uo o Lo L e 1
. :*use befare PIN: -
. **usé PIN and after; .
“'3118D - 14178772 .
4118D - 14179302
| . .
| - ¥
| ,
) .
; -
. ; oo o SR - 8-3310-27 - ~ October 1993
. ' T



MODEL 3118D AND 4118D COMPACT TRACTORS o . 29
WATER PUMP, THERMOSTAT, TEMPERATURE 'SENDER -
REF. PARTNO..  DESCRIPTION oL .-+ 7 ReQD
T 1. P145016840  PUMP - water . ... ...... i e P SRR
2 C 43617 ° GASKET ... ... .. i .. i 1
3. 0 C . 43818 . BACKPLATE ... .. ...... .o e 1
‘4 . C 48619 GASKET .. ... ...l e 1
5 PO11300635 CSCREW L 3
6. PO11300650 ' SCREW- ... .. . ... D P I S 4
7 P023100006 NUT ... 1
g  P027100006 WASHER .= .~ .. ... ISR ) , 1
9 P145336490 .  PULLEY .._.. .. S SR 1
10° P145216161 .~ HOUSING . .. ... ... . . et LA
“11 C 43598  * THERMOSTAT .. .. ............%. .. ........ e 1
12 C 43593  SPRING ........ I e L DR
13- C - 43600 @ GASKET ...... N L o 1
14 PO12100650 CSTUD Lo o e 1
15 - P023100006 -- NUT........ S e e S !
R 16 | P027100006  WASHER ... ... ........c........ .0 ..l 1
L. . 17+ P0O11300650 ‘SCREW ... .. R 2
. 18" -C - 43602 - SENDER - temperature . ... ,..................... . 1
19+ C 42984 . FAN ....... S U S S 1
.20 . C 42986 .SPACER-fan........ 1 .............. O DU 1
21 192- 7 19 . LOCKWASHER - 1/8" . i\ i e 4
22 . B14- 6045 SCREW - MB - 1.0 X 85 . . ottty eie et 4
, >
ie’. I“4
N o - T 4 ' th
(. |
_ 'a'.'33_10-2g' - - ' ' L R o - October 1993
. , .




- REF. -

,“-4Am R AR

Nk WN = -

8331031

W

. PART NO.
C™ 43030
C '~ 43445
C - 43594
C . 43595
C 43596
C . 43031
C. 43099
C ' 43100
C’ 43107
214- 258"
C 44077
C 43001
814- 10025
1982: 22
C 43351
113- 213
195° 104 -
c. 29812
131-. 1352

s

. MODEL 3118D AND 4118D' COMPAGT TRACTORS

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY

T ELEMENT -dircleaner . .. .v. ... et .
WING NUT - element .. ., . ... e e [P '
WING NUT - cup ' o

o WASHER -cup .. ... e
‘BRACKET - air cleaner
HOSE - upper .

" HOSE - lower |

. ENGINE MOUNTS |

BRACKET - engine mount

BOLT -M10x 1.5 x 25 .

LOCKWASHER - 7/16"

MOUNT - rubber-

BOLT -:3/8' - 16 x 2-1/4" . ... ... e
WASHER - 7/16" ... ... .. J S L
WASHER - 3/8"" x 1-3/8".x 1/4" .2 . ... ... . ...
NUT -'3/8" - 16 flange lock

. omy

31

—_ el = 3

BESB PP OORN




e

MODEL 3118D AND 4118D COMPACT TRACTORS, -~ - . . 33

STARTER, PLATE AND FLYWHEEL SHIELD

17 . P185886010
18 °  P185416410
- 719 . P185846477 . COVER

o REF. -~ PART NO. .~ DESCRIPTION o - o + . ' 'REQD
T C. ' .43609 .  STARTER - repairs below .................. J . o "1
2 PO11601020 ~  SCREW .............. e S e e e 2
3 P198636080 SEAL . ottt i e 1
4 P110366700 ©  PLATE ... . . ...t 1
6§ . TPO11310816  SCREW ... . ...t 10
6  C 44079 “INSULATOR termmal...‘......................... ......... 1
7 C 42835. CNUT I MEB e e R 1,
8 - C . 43307 SHIELD - flywheel RH.". .. ... .. .. e PR ' 1
g 814- 8016 BOLT-M8-1.2B). . . ... ... .nv.... R e 1
10 . .192- - 20 LOCKWASHER - 5/16' % . ... ..o i 1
11 195- 102 . WASHER - 5/16" x 3/4" ... ...... T 1
12 121- . 21 BOLT - 1/4" - 20 x.1/2"" flange lock . ... .. oo 2
‘ - ) STARTER ASSEMBLY -~ . . : [
1 'C 43609 STARTER . v i o 1
2 'P185846471 .. COVER ASSEMBLY .. ..« . %, ... 1
. 3 NSS ' - o COVER .i ... e B
.4 NSS - S CRING L o TR 1
5 P185846472 - BUSHING . ............... T N el e 1
"8 P185846468 - SCREW ... .. . . .. oo e 2
7 P185846473 ©  WASHER........... L [ T
' 8 . P185866240 . PINION . ... .... R S RO ey Pl
.9 .~ P185846469 LEVER . . . e e e ' 1
~10  P185816220 1
11 ! p185846474 1.
" 12 _P1858468475 1
13 . ' P185846476 . 1
C14 . P186416400 . . 1
15 P185416390 1 .
16" . NSS 1
1
1
"1
.1
3.
2.

20 . P185846478 . ' BUSHING .. .. I I T
21 . FP185846468 . 'SCREW....’..' ..... L e e e e e
221 . P185846470 SCREW ... ...... . e
: ’ .. ' . ) 7 ,
: [ i
AR - . ' s331083 - 01 ... October 1993



3

MODEL 31.18D AND 4118D COMPACT TRACTORS ' . = 1 35
ALTERNATOR AND BELT Z S
REF: PART NO. DESCRIPTION - Lo T *REQ'D
1 "C " 43610 ALTERNATOR - see below for service . ... .. ............. e
2 PO10110850 ~ 'SCREW "..... P I i 1
3 ©P026109011-  WASHER .......0 ...............0 ... .. e .
4 PO26200008 - WASHER ... . ........ e e e e e S I
5 . PO12800840 - -, - SCREW ...... L [P e e o
6 P023100008 CNUT L P . U U A
7 P185726431. - LEVER.. .. . ....... . v... ... ... .. PR e . 1.,
8 JPO11300B16 ~ SCREW .. ....... . ... ... . e A
- PO23100008  ~ NUT ... 0. e e 1
10 © . PO27100008 . WASHER . ...ttt e e i e e B
11 POB0109048 BELT. . ite e e e e e 1
12 . - PO26108017 . - WASHER .........0. ... ... ... ool 1

ALTERNATOR ASSEMBLY

1 C 43610 . 'ALTERNATOR. . . .. e P P S I
2 . P185446219 PULLEY ......... PR . 1
3 PO40126201 - - . BEARING ......... e 1
4 P199236610 . COLLAR ... . ... ... i A S 1
5 P185446217 . PLATE ASSEMBLY ... ........... e e Bl
6 P186716200 -  PLATE ....... e e e e 1
7 . P040126201 . BEARING ... .. S e PR 1.
8  -Pi85446218 STATOR. ..o ittt it 1
g 9 PO15140425 . | SCREW ... .t den i e e 2
10 PO15140408 SCREW ................. P S 1
1M P185446220. - CLIP. . . o e e e e .5
12 . P020210010. NUT ..., AT e SN 1
13 PO26100010 . WASHER. ... .. e T e
14 PQ27100010 WASHER . ... ..l e . S e 1
, £
. ‘
! i -
\ 0

Oc_tqboer‘ 1993

'8-3310-35

—




RN T3 ok v Lo Do g

. R | ;
S | Cos
ol) gee

17

14

MODEL 3118D AND 4118D COMPACT TF}ACTORS, . o o .37
GASKET KIT
. REF.  PART NO. DESCRIPTION ' .. REQ'D
1 P195906840 KIT - gasket, complete . .. ...\ .o\ o oot 1
2 P111147380 . GASKET -head .. ... ...-..... 000 f ................. 1
3 c 43615 GASKET -cover .. ...... R 9
4 " C 43616 GASKET -CoVEr . ... .o it e s i i 1
5 - C 43988 ' . GASKET -exhaust. . ...... ... .. .0 i in oo, 1
6 U 'C 43606 - O RING -cap ..... e e e e e e e 1
7 - P130986070 CGASKET -fuelpump . ... ... . o 1-
8 C 43600 .  GASKET - thermostat ......... ... ... ... iui..i... 21
E: P120406080 CSEAL -valvestem . ........... .. .. ..., e e 3
10 "P314990013 GASKET - (notused) . ................ L P
11 - C 43619 GASKET -waterpump .. .. ....... ... .. 0 i 1
12. C . 43617 CGASKET -water pump ... ... 1
13 . C. 43814 GASKET -sump, ol .. ..o et e 1
14 C 43612 GASKET - case . .. .. D A 1
16 S Cco- 43613 GASKET -plate .. .. ... .. ... e .
16 P130996070° -, GASKET - fuel-pump . ... ....... 0 ..c...... ... .. . 1
17 P165996420 - GASKET -plate . . ................ B 1
18 C ' 439989 ° "OYRING -oiltube. .., ... .. L 2
19 _P052109076 HORING - 0il PIPE L v 1
20 .. P198636080 — | SEAL -case ........... N e ]
21 - P19B636080" . SEAL --plate . ..........o. i i b e e -1
22 -"P131426200 - GASBKET SALOMIZEr ... e e 3
‘7‘5'5.':7#"
B - .,f—J’: a . | -
!
’ s
g,'3310,37 : " . October 1993 L




. 38

[AON——

4

.

L ram——i— et

a . | o
© “MODEL_3118D-AND 4118D COMPACT TRACTORS . - 39
- FRAME, FOOT PADS AND BELLY PAN ~ = ‘ .
REF. * .PARTNO. = < DESCRIPTION e . REQ'D
"1 . C 42943 - .~ FRAME - main (3118D}. .. ........... P 1
1 - C 42944 FRAME - main shown {(4118D) .. ... . ... ................ ... 1,
T2 . T C . 42979 . . SHIELD -oiltank ... ... ..., L ca e o
"3 C .. 24137 SPRING - latch..:....... S A to1
4 C o 43108, - SCREEN AND SHIELD .- tower'side {(L.H.) ... ... .. ... ... .. 1.
"B . 131-.- 1318 - NUT -lock 1/2" NLF. ... ..o oo, T 2°
6 - C 27508 ° - PIN - attachment ... ..... P P v 2
7 - 131 934 NUT - 1/4"* -.20flange lock ., ... .. .. P T 1
8 1214 . 21 BOLT - /4" =20 % 1/2" ..o v oo A, 4
9. 187- 1036 | SCREW - 1/4”" -20'x 1/2" selftap. ... .......... = .. .... 1
10 c . 37132 FOOT REST - L.H: (3118D)......... P e 1
10 (o 37134 FOOT REST-R.H. (3118D) .. .. oo v 1
10 - C~ 37136. O FOOTREST -LH. (4118BD) . . oo e i 1
10 G- -37138 - FOOT REST - R.H. (4118D) ... ...l i s 1°
R 121 - 106 - .BOLT - 5/16"" x 1/2’* N.C. flange lock ...... e .t 4
12 Cc’ 43088 CAP - insttument panel (includes insert decal) . ................ 1
13 C 43090 INSERT - instrument pariel'cap........... S S 1 -
14 192- 23 LOCKWASHER - 1/2'". . . .. LI U L St 4
15° 113- 424 . .BOLT - 1/2” - 13 x 1" transaxlemounting . ... ............... UAR
15 - 166-° - 86 -BOLT - 1/2'" x 1-1/4", 12 pt: flange_. . .- . . .. AN _UAR
16 < 138- 72073 PIN-roli 3167 x 1-1/47 L T o2
17 - C - 18373 " PIN -fatch .. ........ e e et 2.
18 , C 31597 SCREW - 1/4'"- 20 x.1/2"black ...;......... Lo -4
19 ¢ C. 33576 SCREW - 1/4"7 - 20 '>?-5!1,6”|black‘1.- ....... e ~'8
20 C 33548 .COVER -@CCeS8S . . . v i i e o e PR 1"
217 C 335676 SCREW - 1/4”" - 20x'5/16 " black .., ", . ....7 ... ... .. ... .. * UAR
.22 . C - 31967. SCREEN - tower side R.H... . ... el R 1
23 e 33580 - PAN - belly . . ... e e e e L T
24 C 31603 - RETAINER - belly pan . ...« oo i n oo ee e 6
25 ¢ - 37140 PAD - footrest (L.H.). .. ... m 0. .. e e e e 1
25 .C 37141 PAD - footrest (R.H.)shown . ... ... ... ... .....1 e .
26 C 14730 - - SPACER - rear, frame (3118D} . ... .. ... ... ... D 2
27 . . C 43064 TRAY - battery and oil tank .« .. .. ... .. ... L.l oo 1.
™
! s
8-3310-39 October 1993

L

at



‘ 'MODEL 3118D AND 4118D COMPACT -TRACTORS o ' RS
HOOD AND GRILLE
}. 7 REF. PART NO. . DESCRIPTION . ' . - ’ REQ'D
1 ¢ 42968 . HOOD .................. e e 1
. c . 31357 HINGE - hood {not shown} is welded to-hapd .. . . ... .« ... ... 1
2 Cc. ' 16362 "ROD -hood hinge . v ... n L IR
3 [ 132- 334 » | PIN-cotter 1/8" x 3/4" | . e e 1
4 7 C  .29314 - BUTTON - push, hood release . . ............ DR N
. B C 30126 . . ROD - push, hood release . .. ........-.. [, 1
6 T C 30004 SPRING -release , ..............0.. 0.0 . ... ... ... 1 '
7 C 44005 - LATCH -hood . ....... ..o ' 1
‘8 C 37147 - LANYARD ......... . AR S 1
9 C 43077 - SEAL-air......... e D e a4
10 - € 43086 GRILLE . . ..ot e el T, e 1
1 131- " 934° - NUT-1/4" - 20 flange 10ck .%o v vn o' it v i e 2
12 C . 31597 SCREW - 174" - 20 X172 black ... ... oot 2
13 187- 1328 SCREW - #8 - 1B x 3/8” 'L, .. ... ...t e 1
14 . C. 31366 ' SHROUD -headlight . ..., ... ........... ... .. .0 ... ..., 1 ~
15 131- , 1102 NUT - 1/4” -20lock ..... .. .....0. e PP 2
16 C' " 42977 BRACKET - hinge, hood". . .. ... . ...... .. .. e P 1,
17 113- 102 . BOLT - 5/16" - 18 x 3/4" .. -._.. O, 2
18 . 195 103 WASHER - 3/8" x 7/8" ... . . . . -2
19 "C. 33733 . NUT-5/16" -18flangelock , .. ... ..o 2
20 C 43337 . BRACKET -lanyard mount .. ............. .0 ... ... . ... 2.,
21 o113 1 BOLT - 1/4” - 20 x 172" .. ... ... ...... [P A 2
22 . C. 44318** - BRACE-hood.......... .. .. ..o .ol o o 2
23 "195- 518, WASHER - 1/4°" 1
- 24 132- 320 . v - PIN-cotter 3/32°° ...l e 1
. . ‘ : - ) *use before PIN: . ' o Co oo ‘
- . _ . R S s o R "- **use PIN and after: . | : '
' T s . : : 3118D - 14178772 ~
4118D - 14179302
{
8-3310-41 October 1993



‘ o . . MODEL 31 1BD AND 411BD-COMPACT TRACTORS - T 43
. Lo ' SEAT FENDERS AND TOOL TRAY
- - : fog REF. .. PART NO. _DESCRIPTION B S e ~REQ'D
- . . i C b ) 37261 SUPPORT - seat, front shown- (3118D) ........................ 1
C L T C 37262 _  SUPPORT -seat, front{4118D) ... ...... ... ...oiiiinn..n 1-
e . ‘ 2. C’ . 43079 SUPPORT - seat, rear {3118D)shown . .. ... ... ... ... ... 1
. L ) ; 2 C. 43080 - SUPPQRT - seat, rear (4118D) .- ... .. ... . ... - ... .. ... o 1
R [ B 3 C113- 427 . JBOLT - 1/Z7" x 3-1/4" (3118D) . . . ...t 2
_ : 3 "113- 441 . BOLT - 1/2 - 2-1/4"" N.C. hex t4‘|18D} ...................... 2’
S . : 4  113- © «424 BOLT - 1/27 x 17 N.C. hex .ol oo 1
. ' @ 4 1132 118 S BOLT - BB X BB L e e 1
' S : - 6 - -192- . 20, LOCKWASHER - 5/16" ... ... .. ... e 1
- . ' 5 - 192- .23~ LOCKWASHER - 1/2" . ... .......... i 4
PR AN 6 "C . 44321 .. TRAY - tool {includes switch bracket) .. ............ ... ... ... B I
Y - A © 7 c 16429 PIN - seat Hinge . ..... R SO 1.
: ' 8 "C- 44320, BEAT -black .. oo vvoenive e e 1-
T : A -9 -C"" ~ 37428 ° PLATE - shift pattern (3118D) .. S . 1
o - ‘9 Nod 37430 * PLATE - shift pattern (4118D}. .. ........ e 1.
. - ‘ 10 C 37409 COVER - shift lever {3118D) ... . ... .. e s
: ‘ S 10 C 37411 .. COVER - shift lever (4118D) /.c. v .t vt e 1
L ' L 11 .C" 42155  PROTECTOR -tail light ... ... ... . .0 iooooi ... 2 -
’ : . . . 12 .. 7 C 37462 . . - SPRING - seat switch . . ... ........ P S 1
: , = 0 13 121- 106 BOLT - 5/16” x 1/2"" flange lock .......t.......... e W 10
o = a . 14 C .'37152 ° * HINGE ASSEMBLY -seat .................... T 1
- S : ¥ 15 C 26526 - CAP-spring ... ... .. .. ... . e 1 :
o S 16 ‘C 10487 - KNOB - shift..... .. .. FI L FPTR I B
- : ' . - 17 C - 37244 - LEVER - shift (3118D) . ... . e SR 1=
: B : ' T 17 ~C 37247 LEVER - shift (4118D) .. .ot e 1
Lo ' A .18 '195- 525 WASHER - 7/16" x 1-1/4" 0D, ... oo 1
' : ' ~< 19 T C 10482 . SPRING -shift lever .. .~...... ... oL -
. ‘ : T 20 - 132- 310 PIN - cotter 1/8"'x 1" .. ... L PO 1
y sl : , - 21 131-  .934 NUT - 1/4" - 20 flange rock ........... TP I 2
- ‘ - ' 22° © C_ 28305  CAP-spring.............. e e e e e e 2
| : . e 23. . C- 29306. TSPRING - SBEL. ... oo i i e e 2
| : o : . 24 113-. 102 . BOLT - 5/16" - 1B X 3/4" .. v it et e 3
| : ' - _ 25 131 911 . NUT - 5/16" - 18 flange Ioc:k . . 15
L o - ~ 26 131- . 934 - NUT~ 1/ o [ .2
- : ' : ) ‘27 - C 37154 - FENDER - R.H..(3118D) .................... e S
S o . 27  C. 37153 FENDER - R:H. {3118D) ........ e e [ . 1
| o < 27~ ¢€ 37156 - . FENDER - RH. (4118D} ......... o 1.
| ‘ C . 27 C .. 371585 FENDER - L.H. (4118D) ...... . ..... e Ll 1
L DA 28 - - C 31597 SCREW - 1/4"" - 20 x 1/2". " 0.1 ... e L 6
. \ ‘ 29 c 37299 °  BRACKET - seat switch mounting {early productlon] T . 1
i ' < 30 113 2. lBOLT—1/4”'20x5/8"...........,..._......2 ....... L. 2
. O . .. . , . !\‘\r :
, | i o 8-3310-43 _ . : Co ‘ - October 1993




Check thread rotation for
" carrect balljoints.

£

8-3310-45 -

- MODEL 31 18D AND 4138D COMPACT' TFIACTORS

REF. PART NO.
1 cC 18812
1 . C . 40687
2 c 27597
3 C ~ 33535
3 C 31337
3 C 40690
- 3 C--- 40688
4 C 27902
a C . 28232
5 "G 22278
6 C 11906
& - € 13716
7 219- . 7404
8. C . 13106
9. L 132- 31
10 + C 26855
10 C . 25856
11 "G 28228
12 187- 1910
a3 - 219 A7
14 -192- .23
5. 129-°  165*
16 . ..7129- - 365*
17~ C. . 13605*
18 C 12102*
19. C 225688
.20 . 113- 208
21 129- 103

" WASHER - spacer .

- TIE ROD ({3118D)
, WASHER wheel spacer

NUT - 1/2" N.F. L.H. thread, lock

¢ ONUT - 3/8" -

Y

FRONT AXLE

DESCRIPTIDN

AXLE - front {31 ‘iBD)
‘AXLE - front shown {4118D)

SPINDLE - R:H. 131180)

L

SPINDLE - L.H. {4118D)

RING - retaining, - -spindle {41 18D}
RING - retaining, spindle (31 18D}
PIN - retairiing, axle pivot '
WASHER - thrust (3118D)
WASHER -.thrust (4118D)

COVER - lubrication fitting - '
PIN - cotter 5/32" x 1-1/4"" '
TIE ROD (4118D)

BOLT - 3/8" - 16 x 3/4" N.C. hex head
FITTING - lubrication’

NUT - 1/2” N.F. R.H. thread, lock

BALL JOINT - 1/2” L.H. thread,
BALL JOINT - 1/2" R. H. thread

BOLT - 3/8”)( 16x -4

*check thread rotation for correct part’

....................................

- SPINDLE - L.H. {3118D) .{ ....... e Sl

" SPINDLE - R.H. (4118D) shown . ...................
FITTING - lubrication .. . .. ... .. e e '

. LOCKWASHER - 1/2" zinc

PlN - axle pwot. e e e e

45

REQ’D

.......

b

NN SR A WRNS PO AN SRRSO s AR

" October 1993- .



T s e

MODEL 3118D'AND 4118D COMPACT TRACTORS . - -~ . a7

. BHAKE ASSEMBLY g
. REF. -~ PART NO.- DESCRIPT!ON ‘ ) REQ'D
S . C ~ ,33942 PEDAL - brake actuatlng N 1
2 - ‘C . 26381 ARM -'brake pedal ......... e e e e e s, . i
3 138- 2073 PIN - roll 3/16" x 1-1/4"" . ... ... ...: e e e A1
4 C. '31660 SPRING -return . @ . ... ... .., AP "
5 C 33759 ° GUIDE - neutral return. . . . ... ... T A S 1
6 C 31604. © . ACTUATOR -.parking brake ... .. ........ ... . ... . . ... ..... 1,
7 C 31661 . LEVER - brake lock . ......... T 1
8 . C . 21942 "SPRING - brake lock ..:....... T 1.
9 . . C 31605 CAP» actuator ., ... ... ......... A
10 .. C .+ 33427 BAND - brake . . i, .. . 1
11 Cc | 23910 PIN -clevis.. . . .. ... 1
12 1137 2262 BOLT - 3/8” - 16 x-1-1/2 hex....c.. oo i 1
13 129- 143 NUT - 3/'8”—165pecual ..... e 1
14~ C 23899 °  ARM - brake ... .. S SN R 1
15 -C . 24767 . " ARM - brake lincludes adjustment nut) ....................... M
16 " C 40646 . . GUIDE - brake aCtudtor J . .. :\ .. .%ot T
17 196- .- B33~ WASHER - BITLD. L e e e e e e 5
18 132- .. .310 PIN - cotter 1/8"" x 1", ...... U 6
19 . c 28978 CLEVIS . .. ... T ST 1
20 141- 4 PIN -clevis . .. .............. Lt c b -1
21 . 132- . 321 " PIN - cotter ... ......... e PV FEN 1
.22 C 31993 ROD - brake (4118D) ........ e e 1
22 1) 31992 ROD - brake.({3118D} I T [P -1
23 C "31975. . . PAD -brakepedal................. T R 1
24 C . 37219 © ' BRACKET -support . .-............. e e e T
25 113- . 206 BOLT - 3/8"" -16x 3/4" .. ....... O PO - &
26 192- - 21 ' 'LOCKWASHER 3/8"" T 4
27 195- 2063 WASHER ..... e e e e e e e e e e e e e 1
FRONT AND REAR WHEELS :
h| C 30913 -WHEEL-rear 5bolt(31180)f0r23x850-12t|re........l... "2
1 C 30917 WHEEL -rear, 6 bolt (4118D) . .. ... ... ... ive ... 2
"1 C 30922 ,WHEEL rear, 5b0|t(3‘|1BD}....'.,.‘..........‘..... ....... 2 -
b2 C 27763 BOLT - rear wheel (4118D):......... O 12
2 - C  -10314 BOLT - rear wheel {3118D) .. v oo oot i 10
"3 C .30912 WHEEL - front lincludes bearmgs) S 2
4 219-.- . 403 "FITTING - lubrication . . . . .. e e e e 2
5 - C 12110 BEARING - wheel ............... P 2
LB -C 28965 -CAP - Hub, front wheel {optlonal) e e 2
YA .C - 26021 " CAP - plastic, front....... .- e e e e e e e e 2
8" "CYr 28236 S_TEM valve .. ............ RN T 4
. C 13106 COVER - lubrication fitting ...... P P .2
;0 B
8533'1 0-47 October 1993



CONOTHWN =

- REF.

S 113- .
© 166-

1 38-

-

8-3310-49

- 30031 .

12718

14223

25254
14222
424
86
2073

'MQDEL 3118D AND‘4‘!18D coMP'ACT‘T"RACTORs S C a9 -

TRANSMISSION AND FINAL DRIVE

‘DESCRIPTION : ‘ -

CASE ASSEMBLY ‘transmission {includes bearlngs & seals oniy)
CASE - transmission (order C24843)
-, BEARING - flange- .
BEARING -flange ............ ... ... ... .. ... .
SEAL - shaft . ....... A
BEARING - sleeve
BEARING - sleeve
SEAL - shift rod
BEARING -raller . . . . ... e
DIFFERENTIAL ASSEMBLY (also II’!C|UdES C35903 C30031 C‘l 2552}
PLUG - filler and drain 3/8'" - .
SHAFT - axle; short RH. (3118D) . ... ... . .. ... . ...
SHAFT - axle, short R.H. shown (B118D) . e oo
KEY - Woodruff, braie idler #18, 1/4"* x 1- 1/8‘
SHAFT - axle, long L.H. (3118D) .. ... ... .. .. . . ...
SHAFT - axle, long L.H. shown- (41 ‘IBD)
RING - retainer, axle . .. .. .. oy e i
- GASKET - transrmssuon COVEI . . .o i n e e T
COVER - transmission . . . ............. e P ,
BREATHER - transmission . . . . . . e e e
LOCKWASHER - 1/2" L ‘
BOLT - 1/4"" x 172" N.C. hex lock .. ... ... ........ .. ... ...
FORK - shift . ......... e e S n
ROD - gear shift'. . . .. e ce
RING - retaining .. ......... PP S .
GEAR - cluster input:, . ... .. ey e . :
- GEAR - high 41 tooth . ... .. e SR
GEAR -

REQ'D

....................................

.....

fow B5 tooth ........... el . PN

. DIFFERENTIALCASE ......,........... P .
“ BRAKEDRUM . ... ........ e e

- GEAR - differential pinion

GEAR - differential | ...
WASHER - pinion thrust
_PIN - differential .. ... .-
PIN - dlfferentlal -pin’lock .
- KIT - screw (set of four)

WASHER - dtfferentlal

WASHER - spacer . |

GEAR. - brake idler

.RING - retainer, brake idler

- BOLT - 1/2""-13 x 1'" hex’

"BOLT - 1/2°° - 13 x 1-1/4"
PIN - splrai 3/16" X 1- 1/4

..... L T T

12 pt. ﬂange ... -'UAR

' October 1953




50

TO POWER
STEERING

HYDRALILIC
PTO -

Pt 1
R //l>é>
g O

———

' R
e

N R K
B -

. REF.

— t . N
CORNLDB B WR =

-t
—

]
[$)]

26 -

QUM LWL

N R
Lo

- 8-3310-51

. PART NO.

HYDRAULIC SYSTEM

DESCRIPTION

' MODEL 3118D AND 4118D.COMPACT TRACTORS®

OIL PUMP, RESERVOIR, FILTER AND HEAT EXCHANGER

51

REQ'D

C 42854 PUMP - hydraulic {repairs,and mounting components page 59). . ... 1-.
C 356908 FITTING - return tee 1/2'' x 3/4” 1-B/16" ... ... ... ... .. .... . 1
'C. 33423 HOSE - pump inlet .. .. ... ... . i 1.
217-.27391- -, FITTING - 1" hose x 7/8" - 14 ... ... .. 1
. 218- 5062 FITTING - 7/8" - 14 flare x 7/8"" - H4~{ingludés 218-5007 'O’ ring) 1.
218- 5128 FITTING - 90° 9/16' - '18 flare x 3/4"" - 16 (to power steeringz “in’'} T
.C 37093 CAP - oil-reservoir {shown) ... 1. ... .. .. .. T 1
C 44342, CAP - oil reservoir with dipstick . . :......... .. ... ......... 1
C 43103 BRACKET -oil filter ... . .............. T 1.
113-. 118 - BOLT - 5/16" - 18 x 5/8" .. ... .. e e b e e e e e 2.
192- 20 LOCKWASHER - 5/16™ . . . ... . i -2
- C 43026 HEAD --oil filter .. ....... .. e e e e =1,
121- 27, BOLT - 1/4" 20 x /2" flange lock:. . .. .. .1 n et 2 .
217- 333 FITTING - 90°9°3/8" x 3/4" hose. ........... .. ... ... .0 1
- C 33445 FILTER -0il ... ... e e L TR I
L217-.1008 FITTING - increaser . . .. ..o ... . ... e e 1
217- - 160 -~ FITTING - hose connector.. ... ...... N L L 1
C., 37228 RESERVOIR .. ..... ... ... .. .. .... e RIS VRN 1
C . .33167 " SLEEVE - inlet (shown) .. ... TN e e I
c 540~ . -SLEEVE'—ohtIet...:-..':......_.‘._...-.....‘ ..... e 1
c -_%44 HOSE - 3/4"” X 6" ... i e el A 2
214- 54 CLAMP - hose 1-1/4" . ............ e 14
¢ . 41045 CLAMP - hose SAE #6 .. ....... 2
214- . 14 CLAMP - hose 1-3/8" . . . .. PR e a2
'C. 43345 HOSE--1/2"" x 13" . ... .. . [ SN 1
C. 37230 ‘HOSE - 90° .. .......... e e T AU
. G- 43067 . HOSE-90° ............ e ARSI
€ 44286 - HOSE - 3/4" x 9" .. ..... .~ 0 vl 2
- C 37232 HOSE - supply .. .:....... T e . )
C-. 36909 '  'VALVE-relief.. ... ... ...... ... ..... . b SR i
218- H117 FITTING-90°7/8" - 14 flare x 3/4”" - 16 {includes 218-5006 ' O" ring) 1.
217- 182 FITTING - hose . . . .. et PR 1
218- 595 . FITTING -'tee 7/8" - 14 flare ... .o ... cous v ., e . 1
113- 132" BOLT - 1/4"" - 20 x 1-3/4" . . ... PP P e .2
195-° 518  .WASHER - 1/4" .. .. ... ...... S SO O, 2
C - 37239 . TUBE - relief valve totee ............. T A 1
c 42963 TUBE - travel valve “out’ to heat exchanger ................. 1.
+ C - 43070 - . TUBE - oil filter “‘out’’ to return . ...... T N e 1
C 43108 - HOSE-cushion .............0.0..cvunnn. e . PR
¢ 43072 _EXCHANGER - heat . .... S P
C. . 43106 . BRACE - ojl cooler R.H. (shown) ............. e Lt 1.
C 43105 - © BRACE -oilcooler LH. ... ...... .. ... e e e S 1
.C 43107 . HOSE-cushion 3/4" x 1" ... . .0 i v, e e 2
192- 19 - LOCKWASHER - 1/4” . ... ... e e SR - 2
13- 1 BOLT - 1/4” - 20 x 1/27 ... 0o eene e . L 2.
‘C 43076 HOSE - cushion 7/8” x 2-1/2"" . ........ ... ... 0. ioeio 2
C 43078 MOUNT - heat exchanger ...... P P e T

. October 1993

re



“R.H. an‘r :

L

o e e = -

4

. MODEL 31 18D, 41180 COMPACT TRACTOF{S L . B3
—_—— . - 7 il .
HYDRAULIC SYSTEM 4 -
POWER STEERING o o R y o
REF. ..PART NO. .- DESCRIPTION o e REQ'D
1 C 12102 . - " 'BALL JOINT - 1/2'" R. H thread. . . ... e e e e .. 1
t2 . 1192 - 23 . LOCK\QIASHER 1 - B B
.3 129-+ 165+ NUT =172 NUFI0CK e e e e e v e e e i L2
4 Cc 33639, CYLINDER - hydraulic. 7 . . - . . e 1
5 . C 14717 PIN -clevis B/8” dia. .. .. ... :. e 1
L6875 L, 132 91 %, PIN-eotter 3/167 x 1" ... ... L P, 1
7°..-C 37197 * _'aDECAL Steering Whesl . .....cuieitei i e . 1
'8 C '~ 39504 - BOOT -steering column .. ............... e e 1
.9 -C 39507 . INSERT -boot ............ 0 0. oo, T e 2
210 G- 37302.. WHEEL - steerlng {includes cap} . @ . ... .. ... . L 1
1 C 33762 HOSE - steering pump (in} to small pump section (out) ........... 1
12 . 129- 127 & NUT - BB - 1B . o e e e e e e D e e 1
13 - C 33743 .- _'PUMP steerlng (rEpalrs beiow) e S T
14 -129- 7,182 NUT - 5/1&” e e e e e e e e e e s -3
15 218- 5105 FITTING - 90° adjustable elbow 38" x 916" - 18 . ... .. a1
16 218- 61356 FITTF‘NG 45° ad;ustable elbow 3/8"" x_ 9/16” T8 v o 1
17 218- - 5005 “ORING..... e e e e T R
18, C 32399 HOSE - hydraulic 25" {3118D) . .. .. e . T
18 - C 27996 - . HOSE - hydraulic 27 {4118D) ... ... 0. . it S
19 C 33560 HOSE - hydraulic 23" (4118D) . .. .. .......... S e 1
19 ~C 33750 HOSE - hydraulic. 21" (3118D) . ... ... e e i R
20 - C 28275 HOSE - hydraulic 16" steermg pump “out'’ to travel valve R 1
C21 "CT . 22947 TIE-nylon ... .%. .. .. ...7.. P I SR e o
22~ C . 33545 . STRAP - mountmg S P PR |
23 121- 21 BOLT - 1/4 =20 x 1/2"" .. oo e ie i e [ e . 2
24 C' 42591 . CAP - steering wheel (use C42592 screw}= R ORI
2 + C 32213 - CLAMP -double . . 1. ... ... i e 1
© 26 . 113-- 118 BOLT -'5/16” - 18 x 5/8" - . . . . . s i e s e e e ot
27 ¢ 131- 911, NUT - 5/16" - 18 flange lock ... ........... D
’ POWER STEERING PUMP .
A o1 33743 PUMP - steenng, manual . . . ... ... .. e e 1.
B . 129- 127 NUT = 5/8” - 18........ S e e T e 1
‘2 C . 34485 _KIT - dover and mamfold i et e e e 1.
L C . 30281 KIT seal . .......... e 1.
3 . NSS . - © UOTRING .. ... PRI P 4
4 "NSS- " RING -seal .. .. P PV 5
5 NSS . SOTRING .o e e e e _ 1
. & - NSS " SEAL - commutator . . . . SR Toi e N
7 NSS SEAL - face .. . .. e e .
'8 NSS R RING - bacK-UD .. . o e o et e et oo e e e e e e e . 1
9 C 34484 . - VALVE -telief. ... ...... ..o ool F e 1.
"10 C.. 34483 CPLUG —relief valve '« ... e e e 1
e
8-3310-53 W October 1993



sy

P

REF.. . PART NO.

REF.  PART NO.. .

NOO
@

0000000000000 NOO!

- 11
12°.
13
14 ' NSS
15 . NSS
16 NSS
1.7 NSS
18 NSS

8-3310-55

1 C . 36897
2 218- 5065
3 ' 218-. 5007
a 218- 5107
5 .218- 5007
6 .  218- 5062
7 . 218- " 5007
8" 166- _ 86
9 C.. -27764
10. . 131- 351,
11 C 37220
11 “C 37309
12 C 37221
12 C 37310
13 192- 23
14 . C © 30839
14 C 33234
15° C 28949
16 C . .33559
17 218-. 5137
18 218- 5062
19 218- 5107

33234
30939
668

31327 -

31309

. 31310,
31311
31312 .

31313

.31314
31315

31316

31317
31318

31319
31320
31321

' 31322
31323

<

S

Lo HYDRAUU

MODEL 3118D, 4118D COMPACT TRACTORS

c SYSTEM ‘

. HYDRAULIC VALVE AND MOTOR .~

DESCRIPTION.

VALVE - control (repairs page 61)
FITTING 3/4" x 7/8" 'O ring

“"O"RING....... R S . e L
FITTING 90° elbow . ‘ -

o RING..._....‘.
FITTING --5/8"" x 7/8

"O"RING...,..T ..

SCREW -.1/2” - 13 x 1-

" SCREW - 5/16" - 18 x

NUT -lock 5/16" . ...

TUBE - valve to upper motor port [31

MOTOR - hydraulic (4118D}%spairs below
SEAL - motor-to transmission
FITTING - tee 3/8° tube x 1/2"" - 20.
FITTING - 45° 7/8'" - 14 (3118)
FITTING — .7/8" - 14 (4118D)
FITTING - 80° male 7/8°'

AT

14 ........ f P IR :

~ HYDRAULIC_DRIVE MOTOR

DESCHIPT[ON

MOTOR - hydraulic (41 1BDI
MOTOR - hydraulic {3118D)

MANIFOLD ... %o e, Ll e
ROTOR ASSEMBLY (3118D) ’ .
ROTOR ASSEMBLY (41‘IBDI ‘
TPLATE -wear ... e

' LINK drive (3118D}
LINK - drive {(4118D)"

BEARING - thrust. .. ...... ... ........ e .
SHAFT -coupling ........ ... ... .. .. ..... S T
WASHER = thrust . . . .. .... ... e e S ‘
BEARING -thrust . . ........... e T I

HOUSING - drive end

BEARING - outer..;";. ........ AP S -
" KIT -seal ......... e e e
SEAL - commutator. ring’

" SEAL - dirt {not used)

..........................

g

-14(3118D) . ...l

...........................

BOLT - 3/8" - 24 x4-1/4 (3118D} . ................
. BOLT: 3/8" - 24 x 4-5/8" 14118D)
- COVER*“end................. (PP

T T T

SEAL—rlng...‘...'..‘..'.....'.'..‘...:....‘..‘_.,..,.‘ ......
. SEAL -ring .. ... .. I I
WASHER - backup.....................‘...;...' ..........

55

REQ'D

.......

.......

_AN_.._n_l.l_l_l-J:._.._n,_n..ir\JM.p..._:_a_nuN‘..a;i...n

REQ'D

. October 1993




TO TRAVEL

' VALVE "IN

TO SUPPLY,
“TEE

\:. ;E;d_;,

> -

€, N
4

&

REF. * ' PART NO.
K C 42198
‘2 c. 42078
3.. C 42081
.4 ‘C* 42082
5 C . 42083
6 .. C 37400
7 C 29620
8 C °~ 37406
- C - 10487
. 10 C 28964
11 132: . 329
12 218- 5062
i3 . 218- 5107
14 . C 36910
15 . C 37401
16 - 61 420
17 218- 485
18 C 37142
19 . C- 37187
20 C 37188
21 C 37144
22 C 37145
.23 113- 14
.24 131- .. 934
25 C 40841
. 26 C 40642
27 ' C ' 37454
28 C . 22947
29 C - 37233
30 C 37234
31 .C . 33750
31 .C 32399
32 . 218 443
33 °C 37248
34 C. 41043
35 - C - 33404
36 C. 37235
36 C. 37236
. 37 C 37237
37. C 37238
.38 C 41044
39 - C. 37439
C . 37440
193- . 1 -
: 195- ° 518
40 C 37437
41 'C_ 37459
42 C 42048
1 SC 36910
2 C.. 26706
3 C 26707
4 c 26722
5 . 195- . 526
6 C 26724
7 . C 26725
.8, C 28726
" '9. 165- 143
10 165- . 142
11 @& 26727
_8-3310:57

" MODEL 3118D, 4118D COMPACT TRACTORS:.

HYDRAULIC SYSTEM
PTO iPOWER TAKE OFF)

. DESCRIPT!ON

“LATCH - reverse lockout . . ... T G e
GATE = Shift . v ocoeee e e L.
. STOP -lever ... . ........ P e e
PIN-hinge ........... e e e e e .
SPRING - torsion . . . .. ..... T S

SCREW - 5/16" - 18 x.3/4" ... ... .. S
LEVER -PTO .l...0u....0......... e

KNOB. ... [P S P

VALVE - PTO

_PTO VALVE

VALVE -PTO ... .0 o v i i
" WIPER - spool . .. .. ... IR e
CRING-seal ................... .
« SPACER ............ e e A
WASHER. .......... e e -
SPRING -return. ... ................
BOLT ... ... ............. SO e e
CAP - sprlng.. .......
SCREW - 1/4"" —20;( 347 L e e
SCREW - 1/4” - 20)(5;’8".........:..‘...I....-.
" RETAINER - seal R R e e e e S

PI T S IR
.........

PIN - clevis 3/16" x 1‘ ...... e e
PIN - cotter 116" x 3/4"" . .. ... ... . ..... R
. “FITTING - 7/8"" {includes 218-5007 "0’ ring} ... ... ..
~FITTING - 90° 7/8" (lncludes 218- 5007 “0" ng) ...l

............

BRACKET - actuating . . ....... .. c'eteunenennn.s
. SCREW - 1/4"" ~20'x 1- ‘1/4" socket head '
" FITTING --1/2" x. 7/8" -

CNIPPLE - pipe .0 . e e e e e e N
- COUPLING - guick, male 7/8" . .. e .
COUPLING - quick, female 7/8” ... ... e o
CLAMP. . .. ... ... . . ........... e
COVER - cIamp.. T e s AR "
BOLT - 144" - 20x2 ........... e
NUT - 1/4' - 20 flange lock '~ ... . ... P
CCAP-dust ...l ST
PLUG -dust .. .. ... e e
CONDUIT - corrugated {cut to Iength) e -
TIE-nylon .. ... .. niir N
TUBE - L:H. ... . e e
TUBE-RH. ............ PO e e .
HOSE -.hydraulic 21° (3118D) . ... .. ... .. I -
HOSE - hydraulic 257 (4118D) .. ... ... e PR
FITTING - 3/8” x 9/16” - 18 ................. .-
WASHER -spring . .. ........... S L
COUPLING - quick, male 918 ... N
CAP -dust . ... ... ey .
TUBE - supply tee to P T.0. “ln” {31 1BD) e et
TUBE - supply tee to P.T.O. ln“ (4118D) ... ... e
TUBE - travel valve to P.T.O. “"out’”” (3118D} ... . ... -

. TUBE - travel valve to P.T.Q. “out” (41 18D) ........ !
COUPLING - quick, female 9/16™ ...:....... Ve
KEY - coupler switch . .. ......... e e
"DECAL .. ........ e e e e e e
BOLT - 1/4” -20-........ e e e
WASHER - 1/4" . ., ... ......... e e
BRACKET - switch mounilng .....................
CUSHION -key. ....... ... ..., DM
CKIT - coupler swutch ................ e e

.........
.........

57

e - 1

+

October 1993




'MODEL 3118D, 411BDCOMF’ACTTRACTORS R -1

HYDHAULIC PUMP

REF. PART NO. . DESCRIPTION’ . - I © - REQ'D
C T C - 42854 " PUMP - hydraulic ... . ln .. i 1
1 C 32955 .  KIT - seal {main pump section)’ el PO L. 1.
2 C 33110 . SEAL -shaft . .. ... .. . Lol S S P oA
3 NSS SEAL - V' ("V'" side towards COVEI) . oo 1
T4 "NSS . ' GASKET ....00 . ... e D e I D T
5 . NSS . _.SHIELD - heat ........... R, e S 1
6 NSS . ) PLATE - wear. (bronze side towards gears} .. ........... .... 1
-7 NSS T .. "PLATE - thrust (bronze side towards @ears) ........c..ie.i.... 1
8 - C 33111 TOTRING - L e e 2
9 o 329E66. KIT - seal (secondary pump sectlon) ......................... T
10 - . NSS. SEAL - "V (V' side towards body) ...................... 1
117+ NSS C U BASKET L e 1
12, Nss .- . SHIELD - h 8t . . . o Mot o e e e e e e e e T 1
13~ .NSS : "'PLATE - wear (bronze side towards gears.. ... ...t 1
14 .- - C 15732 O RING . 2.
" " NSS : ~ SEAL - shaft (ot used) . . u e 1
oL s ‘PUMP MOUNTING COMPONENTS
1 C . 32437 .+ MOUNT - rubber (bumper). .. ... ... ... .. ... 0. . . ... ..... 1
2 131- 911 . 'NUT-5/16" -18flangelock .. ... ... ... ... ... 0w ... o2
’ .3 .83 © 55 SCREW - Set 5/16 -.18 x 5/16"' socket {use loctite} .. ......... .2
- 4 C ' 42837 HUB - pump drive . .. . ... U S 1"
b C - 44002 ‘PLATE - pump tOrqQue almM . . . . o oot b et e e e e i e e e e e e e |
6 113- 208. . BOLT -3/8" - 186 x 1-1/M4 hex. .. ... .. ... .0 o, L2
-7 131- 1352 0. NUT-3/8" -16flange 1ock ... ... ... ......i'.euuuunoun.. 2.
8 C -42828 BOLTM10-1.26x 34 flange. ... ... .. .............opnon.n. 4
9 192- 20 ~ LOCKWASHER - 5/16" ............ 2
10 195- 103 WASHER - 3/8” .. ... e . e L 2
L T 44066 ' BRACKET - torque arm stop . . ..... ... e e e e 1
12 g14- 8016 - BOLT-M8:-1.285x16..... B O S "2
hl 13 126- . 13 . KEY - 3/16" x 5/8" pump shaft . ... ... .. P 1.
#
8-3310-69 . .. . . . o . o ' " ‘October 1993




TRAVEL SECTION DETENT GROUP

o

@ ® oY _

‘ % e @
@, | |

" LIFT SECTION RELIEF GRQUP

" HOLDING SECTION GROUP -

REF.  PART NO.

1 'C 36897
2 ‘C | 29956 -
-3 c 28217
& C  .28856
5 C- 29951
6. €. 29950
7 .C 29958
8 C 17433
-9 C 174356
10 129- 531
11. 'C ' 26668
12 C . 28707
13. - C 28706
14 C 28705 -
15 'NSS Lo
16’ 211- - 5
17 C* 17438
18 C 28708 .
19 C. 17444
20 - 169- 114
21 . 221- 841
22 211- 7
23. . ' C 17443
. 'C. . 30002
\ . .
. 8-3310-61

MO-D'E'L 3118D, 4118D COMPACT TRACTORS

HYDRAULIC CONTROL VALVE

DESCRIPTION

VALVE - control, two spaool
. CAP-end’
“*0" RING - end cap-
SEAL - spool
SPRING - centerlng
WASHER - spring retalnlng

" DETENT - spool :

SCREW - relief adjust
GASKET - relief adjust cap
CAP - adjust screw
DETENT - spool’
SPACER - detent
‘SPRING: - detent return

WASHER - return . L

COVER -

detent

SCREW - cover

PLUG - pipe-

KIT - seal

SPRING - reflief luse C21511 relief kit}
BALL - steel 3/16” (4.76 mm)
. SCHEW detenf .......................................
” SPRING - detent

.....................................
....................................

..BALL - steel ‘1/4" (6. 35 mm)
SCREW. - detent

........................................

q

61

REQ'D .’

"l-—‘Mf\J—‘-b-h?\!-—‘M-lM_A_A_AM_;,_a_AMM_p_.LM_;

bé_tol;ér 1 99_3 "



REF - PART NO.
1 C 28237
2 . C 29636
3 . C~ .37250
4 C 10482
5 " C 21518
6 C 31670
7 129- 122
8- C - 19025
9 195- 513

0 - 132- . 320
11 - 138-., 2072
12 C .© 30827

3., 113 14. -
14 . 192- 19

16- - 'C - 37255

16 192-° 20
17 C ' 82362
18 - C 37254
19 C . :29653 -
20 - C° 37198
21 187-. 1328 °
1 C 13360
2 192- 23
3 113 424

© 8-331063

. MODEL 3118D, 4118D COMPACT TRACTORS . . .83

SPEED CONTROL

" DESCRIPTION

KNOB -speed control . /. . ...........
BUSHING -tever .. ............. P
LEVER - speed control . .- .. .........
SPRING - compression . . ......... e

. WASHER-nylon ...... e e
“ROD - controb . . oo v e
"NUT - 5/16"" N.F. zinc plated ....".... ‘

JOINT -ball .. ..o o

PIN - cotter 3/32" x 3/4' ;.. ... .. A

PIN - roll. /8" x'1-3/4" .. e
. SPRING - locator, .. ... ... oo

~BOLT - 14 20 x 27 .. ... D L
"LOCKWASHER - 1/4°" . .+ . ... e )

. - CARRIER - locator. .. ........ S .
LOCKWASHER - 5/16"" ... ...........
cLOCATOR -half ........ ...... I )
SUPPORT - logator ... ............. L
SPACER -tube . .. .. ... e
"CAM -switch . ... ... ... .. L !

DRAWBAR AND TOW HITCH
“DRAWBAR .. ... ...\ C

. LOCKWASHER - 1/2” .. ... .. .. ce
BOLT - 1/2” x 1” N.C. hex :.........

. A. )

ptl
m
o
w)

.....................

N N R R I e

----------- ‘--.--‘:.. 2

. October 1993



g
\
\
2
&

64

'?.

REF.

1."‘
2.
3
4
5

5

6

7

8
9

-8-3310-65

MODELEA 18D, 4118D COMPACT TRACTOR 65
e, HYDRAULIC LIFT
PART NO. | DESCRIPTION ‘ REQ'D .
c 32258 SHAFT ASSEMBLY - 0ift .. ..... ... ... . i Y .. <1
C219- 0 17 FITTING - lubrication . . . . ... ... . . o e e |
C 29693 "PIN - cylinder to lever, clevis . .. :...... .. ... ... .. ... ... -
132- 310 PIN - cotter 1/8" x: 1" ...\ ... iinanen., ! 5
NSS* - HOSE - long (shown] (use C44?43 and- 218- 51343 ............. 1.
- C. 44743 ** HOSE-long .. ........ ... ........ e e e e e i e 1
C - 17249 . BRACGKET - mMounting, toP . . . . o il e et 2
C 17250 - BRACKET - mounting, bottom . . . . . S N 2
192-. 20 LOCKWASHER - 5/16"" ... .. ... ........... S 1
C 42965 * BRACKET - cylinder ... ... .. .. e A e e |
.C 33956 LEVER - Bft CONTrol . . . .. o oo e e e it e e 1
C 28237 KNOB - control lever . . . ..... e e e e e e e e o1
C - 29636 BUSHING : lift lever .. ... I SR o 1
132 320 ‘PIN - cotter 3/32"% x 3:‘4’ ...... e e e e e 1.
1956- ‘B33 WASHEH S22 L. .. . e e e e e e 1
C .21b18 WASHER - nylon . ... ... .. 1
C- 31881 SPRING. - control lever .. . . . .. e AU 1
195- 521 WASHER = B/16" . . e e 1
C 318670 ROD -control . ... ... .. e e 1
129- 122 NUT - 5/16”NF thex. ..o 1
C .- 19025 BALL JOINT ©:......... R S U 1
113-  -208 . BOLT-3/8" x 1-1/4""N.C.hex =~ ........... e e 4 .
131- 938 - NUT -Jock 3/8" N.C.hex . ............... e e e '8
13- 208 CBOLT -3/8" - 16 x 1-1/4" ... e 4
C- - 26188 PIN - cylinder base ............. e e e e 1
218- 1093 'FITTING - hydraulic 45° elbow . | .. oo 1
218- ~-60%6* FITTING - valve lincludes 218-5004 *'O" ring) ... ........ SR -2
:NSS* . - . ' -HOSE - short {shown) fuse C44742 and-218- 5134) e 1
cC 44742* % HOSE -short ............. e A 1
cC ‘27590 CYLINDER - lift . .. oo o i e e S
-C . 30054 CKIT -seal ..... e e e 1
_C 13106 COVER - lubrication fitting .. ... e e -1
218- 5134** . FITTING - 45° swwel elbow T R 2
*use before PiN: .~
**use PIN and after:
3118D - 14178787 .
4118D - 14179352 .
e

‘Octobar 19983 .



. 68

LOW FUEL|

-LIGHT

e m it acoan
!

S U

= HEADLIGHTS

QIL

TEMPERATURE. ’
SWITCH |

@“ .BATTIE‘-RY o ’_@

G S

T2
WATER

TEMPERATURE
SENDER .

ALTERNATOR

RECTIFIER ;

IGNITION
SWITCH |

TAIL LIGHTS
ooy S 2 NI/
v

" FUEL LEVEL @ -
SWITCH - o

CouPLER'
SWITCH

| INTERLOC

X { SWITCHES,
oiL ] | AT PTO
PAESSURE ~
SWITCH ™

@x.

Il
ZaLow PLUG

i e [NDICATDR .
0 INTERLOC

.SWITCHES | -+
- AT-TRAVEL '

HORN .
WARNING

MODULE
WARNING| ~
LIGHT | = = == MODULE

- - ——

8331067

LINK - fusubie

MODEL 3118D AND 4118D COMPACT TRACTORS " 67
ELECTRICAL SYSTEM
REF. PART NO. DESCRIPTION , ‘ . REQ'D
1. Cc 43037 HARNESS - wire, main ........ e e 1 -
2 Cc 37269 T HARNESS - wire, seat switeh, PTO and tail Ilghts e 1
.3 C 43042 - CABLE - 'battery {-) negatlve terminal . . ... e 1
4 C. 43043 CABLE - battery {+) positive terminal .. ................. ... Rl
5 - C 14537 ' CONNECTOR - electrical . ......... JO e B
6 'C ' 37165 TAIL LIGHT - 12 volt ... .. .. A S 2
- 193- . 1000 NUT - #10 - 32 {tail llght retalnlng) LY e 2
7 C 32178 HEAD LIGHT - 12 v (repairs page 69) e O 2
8. C. 43044 SWITCH.-light ... ........... .. .. ... PR 1
9 C' 44071 BATTERY - 12 volt, 450 CCA . ... 5. ... ..... .. TR §
10 C . 43047 MODULE - warning light ... .. ........... P 1.
e 182- 571 SCREW - #6 - 32 x 1/2” (module retaining) . .. ......... ... ... 4
11 - - C 42929 HOURMETER . ... ... ... ... . ... ..., S e 1
12 C. 37298 SWITCH - interloc, seat and coupler (black) e 1
13 . . C . 42829 - SWITCH - ignition . . . ... .. R e 1
13 . C 42855 . KEY -ignition . .. ... ... .. e P e .2
14 . C . 42830 . INDICATOR - glowplug.........._-.............L...f ....... -3
16 T C - 42831 REGULATOR - v0Iage . .0 v v v v r v e it v e it vt e tre e e e e 1
o 113-: 17 BOLT - 1/4"" =20 x 1-1/4" (regulator retamlng) ................. 2
' - 1182 19 LOCK WASHER - 1/4" (regulator retalmng} ..... e 2.
16 c 43048 HORN -warning . . ... ... .. .«...... R T A T
17 C 43049 SWITCH - temperature, hydraullc oil v u..... e e |
18 c 37515 RELAY - starter. .. .. ..., ....... .. PR e 1-
o 187- 1036  SCREW-1/4" - 20 x 1/2” {relay retalnlng} ...... P 1
19 C - 43190 - MODULE - warning horn .. % .. .%o e tin. . P 1 -
182- 571 SCREW - #6 - 32 x 1/2"" (warning module retalnlng) ....... e 2.
-193- 1003 NUT - #6 x 32 (warning module retaining) ... .. .7 .. .. P
20 C 42048 KIT - coupler switch .{includes switch, brackets key and ‘ . . ,
o ‘ . wire harness)see page 57 .......... ... e
20 C 37436 . .HARNESS - coupler switch kit ... ......... S
21 . C 42117 CONNECTOR - 6 terminal . . . .. R - 1
22. C .  .42118 CONNECTOR - 1 terminal . .. ...... e N
23 c 43038 ©  CONNECTOR-8terminal .................... i . 2
24 . C 2446Q " CONNECTOR -5terminal .. ... ..o vienenennn. L o
. 25 - C 30279 CONNECTOR - interloc switch. .. ... ... ... [ Cleea 5
26 C 31947 _KIT - fuse holder. . ... ... e 1.
- 26 C 30260 FUSE-30amp ................ S e g 1
27 T 43040 =  CONNECTQOR - 6 termmal ....... e e e 1
28 C - 43041 ' CONN_ECT%R Sterminal ............ e L SRV 1
29 -C . 44146 . . HOLDER - fuse (if equtpped) s e e 1
29 C . 44147 - ‘SPRING - fuse (if equipped) . . . . ... ... e PRI e 1.
29 v C 44148 CAP - fuse (if equipped) . ... 0. ... ..ol loa L o1
29 C . 44149 © FUSE - 5 amp {if equipped) . ... ........... B 1
30 c 44194 "CONNECTOR - 2 terminal . ... .. S P i
31 C . 30275 -SWITCH - interloc (at travel lever) . .0 .. . . oo ool 3
.32 C 37399 SWITCH -interloc (at PTO) .. .. ... ... C e R L 2
33 C 43609 STARTER - repairs page 33. ... ....... e e e 1.
34 c 43610 ALTERNATOR - repairs page 36 . ..... Sl h e 1
© 35 C ' - 43603 . HEATER -glow plug. . .......... T PT e 3.
‘36 C ' 44022 HARNESS - fuel level switch {if eqmpped) ......... e e 1 -
- 37 €., 43602 "SENDER - temperature, water . ... ... T T 1
38 - P185206082 SOLENOID - fuel shutoff . ......... ... ... ... .. ... .. ... . 1.
39 - N/A LIGHT - low fuel {if equipped) . . .. . T
40 N/A g SWITCH - fuel level (if equipped) .. ......... e cee e 1
41 C 43601 SWITCH - ail pressure .................... e e e 1
42 C 44594 LINK -fusible. .. .. ..... . ... . . .. ... -1

- o - _ October 1993




B
E'.ﬁi_,'_'v:n_.

v

;J..A . - . N
= OPOOo~-MOaWN-=

Gohw K-

. REF.

4

¢ 28932

C 22573
b . '
/

\

. 8-3310-69

PART NO-

C 43046.
%3 22947

. 193 . 1000

.C 42358
c. 19527
C . 24004
11 © 17
198% 518"
C 44078
C . "324585
111"w =108

C192-7% 19
-129- 101

. C . 33697
. 37199 .
C . 33696
C . 29637

187- 1328
C 32178

C 14304

- BOLT - 1/4" -

P

MQODEL 3118D AND 4118D COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

. {Also sea. alectncal system}
DESCHIPT{ON

-COVER - terminal, battery posmve

“TIE ~ plastlc .
NUT - #10 - 32 tail light_
CLIP - tail light wire

4

BOLT - 1/4"
CLIP -

SCREW - #4 - 40 x 1- /2
SCREW - #4 - 40 x 1-1/8"

L

HEADLIGHT .

CLIP - headlight ". . . .. ... T U |

SCREW - #8 - 18 x"3/8"

HEADLIGHT. ASSEMBLY ... . .2 i o P
RECEPTACLE - headlight (order C32178}<. et A
BULB -2 wvolt ..~ ....... e O

" GASKET - headlight . . .. ..., ... ...t ... [ S A
LENS - headlight . ... ... .. .. ... .. ... PR Y

CLIP - wire . ........ A L.
BETAINER - DAIOIY . . ... o'one et
20X 114" T TR .
"WASHER - /4" .. .o oo .. T e e e e

CLIP-wire . . ... .. R PR
20 x 3/4" carriage-..... .. ... ... b e
LOCKWASHER ~1/4"" . .. .. ... .. S Vo L2 L
-NUT - 1/47°- 20.. ;
" NUT --#4 - 40.

.................................

&

69

October 1993

NN = 2N B

&



REVERSE DFF DI\I
ATTACHMENT
*-="""DRIVE ™

L _ S, IR g
All : o
Hydraulic
gze  INGERSOLL |
Al | — '
G- INGERSOLL |
Power

hd L ]
-

_MADE IN USA -
L)

FAILLRE TO OBEERVE THESE PRECAUTIONS
COULE REEULT I SERIOUS INJURY OK DEATH

IE AREORE STASTHGG Mulbll PeiSnCAGE FTD AMD FLACY
TRAVIL CONTROLE

F
F
TAAVEL CONTROL
b uThAL . u
Stk MOt "'"""‘"‘ 1 DwER .
V“ ‘ €
v ENGINE L
‘@ way  SPEED
E
’ Danowse ETHER OF STARTNG Lo OF 40— anT) FELTL ARO 3% TATER
FLU|D SEVERE ENGINE DAMAGE r“;‘?‘”"-‘é’?m‘lﬁ“’:&?‘&
WILL OCCUR SLWEAE (amalsy wal OCCU
s

ATTENTIOI\I "

REF.

DO D WN D

000A0000ZO000000000

a

8-3310-71"

"PART NO.

43082

43083

33688
37197

37274

33590
34184
43090
43084

43085

44340
30639 -
37275
- 43001

43092
37497
43410

. 44341

N o

- E E
MODEL 3118D, 4118D COMPACT TRACTORS . e
' R l o v ‘
DECALSI o . - '
DESCRIPTION | . ) ' R . 'REQ'D
DECAL ”31180" hood L.H. .. ... . .. .. . ... T
~DECAL .- '3118D" hood R.H. (shown) ... _.............. 1
DECAL - fuel gauge ............ e e e e e e 1
DECAL -steeringwheel .. ... ... ... ... ... . . ... ... ..... <1,
DECAL - shift TANGE .. ...l 1
~DECAL -brake . . ... . . I
DECAL-Mag ......... ... ... .. ....... e 1
" INSERT --instrument’.panal decal .......... A A P
DECAL. - 41180 hood LH. . ..o 1
© DECAL - *4118D" hood R.H. {shown} ... .. .. .. .. ... ... ... 1
DECAL - Caution (use C44340 and C44341) S 1
DECAL - Warning {shown} .. ... ... ... . ... ... .. ... .. 1
MEDALLION 1
. DECAL PTO ... .. T e 1
DECAL - anti-freeze— ... ... A e e e e 1
DECAL - ether B i e 1
DECAL - diesel flel only ... ... .c....0... 0o in oo, 1
DECAL - diesel ... .......... L e e 2
DECAL - Attention . ... ... ... ... . .. ... ... .. 000, Q- a
b
.
. ; . .
- o Yoo ~ October 1993 .



=

REF. PART NO.
1 c 22218
1 . C 23707 -
2 C:. 25371
-3 195- . 541
4 C ' .10898.
5 C 14459
5 C 25789
6 113- 410"
7 “192- - 23
8 C 25382
9 . C 14568
10 129 108
11 195- 545
12 132- 306
13’ 113- 476
14 113 417
v

B-3310-73

- HITCH FRAME ASSEMBLY {K22)

WASHER - plain 21/32""

. MODEL 3118D AND 4118D COMPACT TRACTORS |

- K22 SLEEVE HITCH {3118D)
K24 SLEEVE HITCH (4118D)

" DESCRIPTION. *

HITCH FRAME ASSEMBLY (K24)-shown

ARM - lift -

PIN - retaining ’ '

......................................

BRACKET - hitch mounting R.H. .. ....... 0.0 0 ...
BRACKET - hitch mounting LH. . ... .. ... e o

BOLT - 1/2"" x 1-1/2"" N.C. hex, zinc
LOCKWASHER - 1/2' zinc
PLATE - lift lever
PIN - drawbar
NUT - 1/2’" N.C. hex, zinc

WASHER - plain 3/4" zinc

PIN - cotter 3/16" x 1-3/4""
BOLT - 1/2'" x 2" N.C. hex, zinc ,
BOLT - 1/2°" x .1-1/4" hex DL e

- - 73

NNNNMNPpE=a2O = = RN =

Qctober 1993 - .




74

REF.

RSN RN

PART NO.
C - 14872

C. 14568

113-  .425 °

'C ' 34740

NSS .
. 25791

- C . 25792
113+ 2417
C 44219

195- 541

C 28105

'MODEL 3118D AND 4118D COMPACT TRACTORS

F27 HITCH ADAPTER

DESCRIPTION - o o |
BRACKET - hitch adapter .............. S e 1

75

PIN - drawbar . ... .. ... 0. ... e PR -

DL11 WEIGHT KIT

BRACKET - mounting, rear, upper
BRACKET - mounting, rear, lower-

) BRACKET - mounting, front ......... SRR PR i,
“WEIGHT - 40 Ib. (18kg.) . .= ... ..., R .

ROD - retainer, .. ........ e e W e e .
WASHER - 86" x 1.317 ............. e e e

jus)
Q
—
-
1
—
b
N
[}
—
o
b4
—_—
1
—
an
B
=
o
>
(I TN O

RING - retaining ................... e D

October 1993




LEFT REAR VIEW

. LEFT REAR VIEW

)
-m
n

DWO~NOO W =

COENDO S WS

218- 5479

. C° 28189 .
'C . 32254
132-  310.

c 32247

-C . 32246
+218- 5104

218-" 5004
C 32245

+ € 34533

' 8-3310-77

'MODEL 3118D AND 4118D COMPACT TRACTORS

" HH34 THREE POINT HITCH

"FITTING - tee 1!2” 20 swivel female x 1/2'" - 20 male' . ..... oL
PIN - cylinder rod 12" x 2-9/8 Lo e e e e :
PIN - cylinder foot 1/2"" x 4-5/8 e P RN \
PIN - cotter 1/8" x 1" . ... . ... ... e e
HOSE - hydraulic 1/4*" x 33" (cylmder to forward valve port) .....
HOSE - hydraulic 1/4"" x 24 {cylinder to rear valve porﬂ .........
FITTING - 80° elbow 5/16 tube x 12020 Ll
CHOARING . e e
CYLINDER 11 S O P
KIT - seal ...... e e e e e e e e

PART NO. DESCRIPTION
< 32215 PLATE - hitch oo .o i e
C . 32230, SWIVEL -lift link .. .. o .. e e
c 32231 PIN - spiral 3/16"* x 1: 1/2” ................ et
219- 405 CFITTING -grease .. .. ... ..o o e
C . 32428 . TLINK -adjusting . . co. .ot . e e
195- 541 WASHER - B/8"" . ... i it i
- C 32235 BOLT-56/8"-11x5"....... P A S,
C. 32239 “SPACER -balt ............... J e L
129- 107 NUT - 6/8" - 11
“C v 322400 0 ARMHft. ... .. LT
C 32242 ARM -stabilizer ... .. .. ... .. ... ...l
c 32243 BRACKET -angle . .. ... ... . .. i
C . 32244 SUPPORT -angle ™ . ... .. .. ... . . .. i
C- 32249 . TUBE -upperlink . ... .. ........... e e e e e e
c 32426 .. T BALLJOINT -RH. ... .. ... . .
Cc 32427 COBALL JOINT. - LLH: o el e e e i
113- 447 - BOLT - 1/2" - 13 x 3- 1/2" {use with 3100 series tractors) .......
. 113- 426 BOLT - 1/2" - 13 x 2-3/4" {use with 4100 series tractors} .- .....
113- 417 BOLT - 12" -3 x 1-1/4" ...
111- 517 BOLT-1/2"—13x1"carrlage B
192- ., 23 LOCKWASHER - 1/2"" . ... .. P, e e ..
131- 830 - NUT - 1/2"" - 13 flange Iock ..... e e L.
C 14768 SPACER - klick pin © ..o v v e e s SR S
. C 14717 PIN - clevis 5/8" x 2-1/2" e N R :
C 28222 PIN - klick. .. ......%.... e e e I ..
138- 2073 " PIN - splral3f16”x11/4”,...,..............':,,.J .........
<-132- 348 PIN.- cotter 1/4"" x 1-1/4" . ... ... ... ....... e e

HH34 THREE POINT HITCH CYLINDER, - _"

NP OONNWMN S A a G aa s S NS DS e NN REN S

~ REQ'D

v October 1993



-
\

el
ok LT L

'

MODEL 3118D AND 4118D COMPACT TRACTORS ~ = - . 79

- WW40 -WI:!EEL WEIGHT

J{a1i8D) - - . z

 REF. . PART NO. DESCRIPTION o REQ'D
1 NSS " WEIGHT - wheel, 75 Ib. (order as machinery item] ....... .:.... 2
2 1311182 NUT - 1/2”" N.C. hex ............. T O DR 4
3 195- 533 WASHER™- 172" .. .. ... ... iu. " I 8
4 i11- 525 - BOLT-- /2" x 6" round head, sqlare neck . . .. .:........ .. .., 8
i ;
T WW30 AND WW30W WHEEL WEIGHTS (3118D) _
St 'NSS o * WEIGHT - wheel 55 Ib..iorder as M‘achi.neryilterﬁ) ............... 2
2 131-1182 NUT -1/2"N.C. lock ........... e, 8 -
3 - 195- 533 WASHER -"1/2" ..o JUNCEES
4 7M1 1—_ 521 .BOLT - 172" x 77 carriage (WW30i .. .. .. ... ... .. o0 * 8 -
_ 4 . C 305645 - 'BOLT - 1/2" - 13 X B-1/2" (WW30W) ... ... L 8 -
. s N :} i . ' R
_'} - B - ‘,
N ) - q.
; .
)
.
N
' 8.3310-79 October 1993. . -
. , . Y SO ,




kY

8-3310-81

REF.  PART NO.

1 c 23618
2 C 33219
3 c 33220
.4 218- 445
5 . 218- 485
6 c 44311

7 C 42483 .
8 . C 42484
8 C 42485
g C 42531,
10 C © 42486
11 C 36848

12 C 28251
13 214- 254
14 C 44313
15 , 113- - . 156
15 113- 12
16 131- 1180
17 121 21
18 131- 934
19 C 14245
20 C 44314
21 '218- - 5232
22 C° 43344
218-, 5229

'MODEL 3118D AND-4118D COMPACT TRACTORS

"HFC34C HYDRAULIC FLOW CONTROL -

' .- DESCRIPTION

DECAL - “fast’” .. .......... IR L.
_FITTING - 5/8” tube x 7/8" = 14 straight, . . .
FITTING - 30°°5/8"' tube .x 7/8"" - 14 straight

BRACKET - mounting . ......... e
_TUBE - flow valve fo travel valve . ... ..... :
TUBE - flow valve 10"PTO valve {3118DJ R
TUBE - flow. valve to PTO valve (41 18D) N
TUBE - fiow valve to PTO valve ... .. ......
TUBE - bypass to return - e e .-
LEVER - control .. .. ........ [
"KNOB .-.-. . ......... [ Lo,

.................

CLAMP - hose 5/8 1o 1-1/4"" .. ... ... ... . ..

- " HOSE - return 5/8"" 1D %28 ... ....... L
" BOLT - 1/4 - 20 x 2-7/4"" . ... ... e
BOLT - /4" - 20 x 2-1/2"" ... ... .. G

NUT -fock 1/4"" - 20 .. ... PRI

BOLT - /47 - 20x 172 ... . ... .......
NUT - 1/4""-- 20 flange lock . .. ...........
HOSE - return . . .. .. e
TEE -returm . .. .. . ... ... ... SR
_FITTING - 80° swivel 5)'8” tube e S
HOSE - return {can be cut to length from original tractor hose} N

....................
..................

F!TT!NG 90° swivel 5/16"' tube (not shown) install to tee in

travel valve when 3 pomt hiteh is mstalled

4
-

October 1993 -




82 ]
83-55 T3
111-108 © 10
111817 - ', 19
111-521 ) 4
'[11-525 - 4
1131 " 21
1131,

11341 Va2
132 © 30%°43 °
T et13-12 .

T34 0 - 13- 637
13-14 23 57°
113-15 -

1317 - 7.

Cf13a7-7

- 113102 - ‘
113-102 | ‘24 43 |

113138
113118 - - .© 9 51

113118 . T 26 53
113-132 32 51
113-206 25 47 .,
113-208 . 20" 45

113208 - "2t
113-208 . 23765

~ 113-208 ¢ B EB9.
113-213
113410 "6 73
113-417 14 73
113417 - .5 75
113417 18 77

113424 . '

. 113424 4 a3®

L 113424 7
113424 .15 39
113-425 . A8 75 -
113-426 J7. 77
113427~ © 3 43,
113-441 Y. 3 a3,
113447 17 77
113478 .13, 73
113-2262 12 47
121-21 .17 8t
12121 Y23 53
121-21 - - 12 33
121-21 - 12 .51
121-217, . B 13g
121-106 1

- 121106 13 43
121-231 20 49,
12613 ' 13 59

" 126-128 13 49
129101 . . 9 27 °

+129-101
129103 ° ‘21 45 .
. 1294105 10 73

129107 9 77

15 8t
156 81

7.69
17 41

4 43

5 3t

3 83

Db

40 49

12 69 .

NUMERICAL INDEX = -

129-122
129-122
129-127°
129:127°
' 129-143
129162

T 1294165,
129-165 .

= 129-365

T 129531

131-351

131911 -

© 131911
131911
131-930;
131934
131-934
131:834

© 131834,
. 131.934
131-934
131-34

- 131-938°

. 1331102

1311180 © *-

131-1182

131-1182,

1311318
! 131-1352

131-1352

132-91

132-310

132-310

132-310

T 132-310 ’
T =132-311

e 132-320
" 132-320
132-320
132-320
132-321
132-329
132-334
132-348
138-2072
138-2073
138-2073

138-2073°

1382073
1414
141-53
165-142
165-143
166-86
-166-86 -
| 169-114

-

R

12
13
14
15 45

27

21

132-306 .

7
1.

3 53

16 45
© .10 81 -
10 55
‘2. 59
53"
25° 43
iy
24 57
18~

2

7 39

6§ 27°
23 5.,
15 41
16 81
2 79

2 -78

539
g8 "3

7 .59

,6- 53
12 473
47 "

20, 43

9 45

10 13
13 65
10 63 -
24 41
21 47
57,

3 41

26 77
11 B3
49-
3 47
16 39

20 47
©. 9 13
10 57
9 57

8 55
20 61

28588

_ 81

'26 437
21 43
11 - 41

182-517
182-659

-182-559
182-571
187-1036
187-1036

" 187-1036

187-1036
187-1328

187-1328 ~
187-1328°
187-1910

192-19
,192-18

o 192419

192-19

©192-18 -
- 192-18

192-19
192-20
192-20.
182-20
192-20
192-20
192-20
192-20 °

T 192-21,

192-22
192-23

192-23 *
t192-23
. 192-23

192-23
192-23
192-23
19223 |

19223
19311000 | .
193-1000 .
..193-1003

185-102
195-103
195-103
195-104
195-513°
185-518
185-518
195-518.
195-518
195-521
195-521

¢ 195-525

195-526

195-533

195-533
195-533

195533 -

67
13

9]

67

. 67 .
24 2T

2 g9
'21 63
13 41 .

12 45

11 89

14 63

C - 7

21 29
41 51
10 33

16 "63

17 25,

10 51
26 47

13 55

.19 49

2° 53

L 20, 77
.14 45

14 39

. 67
3 89
. "67

©.11. 33

18. 41
10 59

23 &4

' -218-@;17\
L2188

P

P sdns oo -

185-541

195-541

195-541

195-545.
195-2063

- 2115

2117

. 21414

214-254

. 214-254

214-255
214255
214-258
214-274
217-160 _
217-182

©- 2174182,
217-333

' 217-391

. 217-1008

218-443

- 218-445

218465
218-485
218-595

218-1093

218-5004

' 218-5005
" 218-5007

218-5007
218-5007
218-5056
218-5062
218-5062
2185062
218-5062

. 2185065

2185104
2185105
218-5107

- 2185107

218-8107

117
218-5128
218-5134
218-5135
218-5137

- 218-5329
218-5232
1 218-5479

219-17.
21917
219403

219404

219405
2213

3 73
7-75

73

. 47
. 61

61
51
81

51
25

27
31
25
51
51
51
51
51
51
57

E:1

81
» 51

55
85 .

55

57
55
51
55
55

55

© 55

57

-51

51

51

53
55

81

a1
77

|45
47

45
77

49

NUMERICAL INDEX

229841,
. 28668
353-406
£14-20
. B14-6040
814-6045
814-6070
814-8016
814-8016
" 8148016

814-10625

825-1106

- C10314

10482
C10482
C10487 -
C10487
Cc10678
C10898
C11906
‘Ci2102
‘12102
C12110
C12552
C12713 _
_C12718
C12725

C13106 .

C13106
C13106

C13196_ "

C13241

© C13266
13360
C13385
C13605

C13716 -

C14168'
C14222
C14223
"C14245
C14304
C14459
C14537.

. C14568

C14568
C14690 .
“C14717
C14717
C14730
C14768
"C14872

15732

£16362

Tk bk

(L T R« Y a7, s I o T N [V REN Y VR U]

—t

Q0 - h
N3

61
55
27
57
25

29,

25
59
25

.33

31
25
a7
63
43
43

57 .

25
73
45

" 53
45
A7

49

48

49
49
47

45

49
49

49

49

45
49

A9
49

81
89

5 .73
. B7
75
73
" 25

39

75

59

41
39

.49

C18700
C17250
C17433 -
C17435 , -

C17438
C17443
C17444
c18s12

. C19025

C19025

- C19521
. C21518
C21518 -

Cc21942

. C22218 |
22278 .

C22568
C22573
C22637
C22638

C22047

C22947

" C22947
C23527
C23618
. Cz3707
. C23899"
- C23910

Ca24137’

C24480
C24761

* C24803 .
~ C24804.
C24843
C25254
C25371
C25382
C25789

C25791
C25792

. C25856
C25856

C26021

1 C26188
C28342

26381

C26526
C26668
C26706 "
C26707
‘C26722
.C26724
C26725
C26726
. C26727
C27508
C27590

- .
OO = 0~ hW

N

453 -

57

:\: " L)

, 67

47 *

49

61

57
67

57
57
57
57
57
39

For



84

C27597

. 27763
C27764 *
C27902
27996
C28105
C28189
C2e217 ¢

' 'Cog2zz, ¢

, 28232
C28236 .

. C28237
. C28237
C28241
Co8251

- C28275,
C28281 .

 C28226

c28294

'C28705
C28706
C28707 .
C28708 .
28856

. C28932

"C28949
C28962
C28964
C28965
C28978
C29305
C29306
C29314
29620
C29636 -
29636

© C29637
C29653
C29693

'C29812
'C29950
C29951'

C29956 -

C29958
C30002 -
C30004
C30031
C30054
C30126
C30260
C30275
C30279
C30281
C30539
' C30545
Ca0827

Caog12

L

4

—

—_ e XY - -
et Q0 P = B LY R0 RO NN

—_ -k
eI« ]
W I
- o

20 53
8
13 =25
14 61

L1361

+ 12 B
.18 61
4 B1
.4 69
15 '55

2 25 .

10 57
"6 47

19 47

22 43
23 43

4741
7 57

12 65

e

V=N
@
©

R T
)
-—

w
o
£
—h

5 41
.26 67
31 67
25 67
10 7

L4 .79
12 63

3 47

NUMERICAL INDEX

C30913
C30917

Cs09227

C3093%
C30939-
C31309

" C310

C31311
C3t312”
C31313 -

C31314

C31315

. C31316

C31317

- £31318

31319

| C31320

C31321

31322 -

C31323
31327

"C31337

31357
C31366
C31597
C31597 -
C31597
C31597
C31603
C31604 .
C31605
C31660

-C31861
31670

C31670
C31681-

. C31847

C31567
C31975 -

Ca1992

C31993
C37246
Ca2247, .
32239

‘C32178

32178
32213
C32215
C32230

- Caz231
- G32235.

G32240
C32242
32243
C32244

- C32245

C32249

euaRRERES

3 77

1

65

9 25

1 47 32254
1 47 C32259
1" 47 32376 -
55 32399
4 55 32399
2°55  (C324286
3 557 . C3z427.
.4 55 . 'C32428
.5 585 . 032437
-5 55 C32455
., 6 55 . (C32632
7 55 32055
7 55 C32956
8 55 " C33110
9 55 - C33111
10 55 - C33167
11. 55 C33219
12 55 ' - (33220
13. 55 . 33234 -
55+ (33234
1 .55 33305
3 45 C33404
ce 41 * (33423
14 4t ’ " C33427
28 43 C33445
18.39  ©  -C33535
26 27 ", (33539
12 41 ‘C3‘3545-
24 39 33548
6 47 . ©33559,
9 47 . 'C33560
4 47 v C33576
7 .47 . .C33576
187,65 . C33576
6 63 -C33576
65 33580
67 33588
39 . 33590 °
47 . ' (33696
47 33697
YA 33733
77 C33743
77 - C33743
7 + C33750
- 69 C33750
7 67 _0337§9
5 53 ;  .Caarez
177" 33942
2 77 C33956
3 77 C34117
7 77 C34117
10 77 ‘ 'Q34134
1. 77 ‘34273
12 77 34483
13 77 C34484° °
9 77 C34485
g4 77 " (34533

b

18
31

.15
18

10°

53
o7

77

77
77
59

69 .

59 -

59
'59°
59
51
81
81

55

85

. 49

57

- 51

a7.
51
45
53
53

"39

55
53 .
27/

39 -

25,

397

39

2-fl7'1

.
" 14
13

19
13

31

<19

1

10

- -k N
NOooomam

71
69
69
41
83 .
53 -
57

53,
147,

53
47

13

13

71,

13
53

.53

53

77 -

'C34740

C35291
36848
36897

- C36897
- 36901

. C36902

~-

(36903
C36908
36909

C36910

C36910
C36935
C37093
C37094
C37132
C37134
C37136

~ C37138
T C3T140°

C37141
C37142
C37144

Carias

C37147
C37152§

' C37153
Ca7154

C37155.
C37156
C37165
Ca7187

37188 -

37197
Car197
C37198
C37199

. carz19
| C37220-

C37221

T 037222

Ca37228
C37230
C37232
37233
Ca37234

. C37235
© 37236

C37237

C37239
C37244
C37247
Ca7249
C37250
C37254

'C37255

- C37238

1. 75°
2 13

81

1 55
1 61

.6
18~

.20

7 .

S a0’

.97

.3
7

20
14
24

1%
12

Pl
7
24
27
29

.36
36
37

34
-7
17

49 -
49

49
51

51
57
57

49 -

51
25

.39

39
38
39
39
39
57,
57

57 .

41

A3,

43
43
43
43
67
57

57
71
53
63
69

47

55

55
49 .
51
51
51
57
57
57
57

57
57

51

43
43

< C37406

3357

3 63
18" 63
©15 83

NUMERICAL INDEX

C37261
. C372862
37269
C37274
37275
C37298
C37299
C37302
C37309
37310
C37399
C37400
G37401 “
C37409
C37411
Cavazs
. C37430
C37436
C37437 -
' 37439
. C37440
C37454
C37459
- C37462
C37497-
C37515
C39504
C39507
- C40641
C40642
C40646
C40687
C40688.
C41043
C41044 -
C41045
Caz2048
C42048 .
42078
C42081
C42083

" Ca2083

C42117
C42118
C42155 °
- C42198
C42358
C42483
Ca2484
C42485
C42486 -
42631
- C42540

. C42501

C42828

¢

M -

1
1
2,
4
1
12

29 .

10
11

12°

32
6
15
8

-10
" 10

)
9

:20
40

39

27

41

BENRERwwa

=R

-—h —
Moo mMm-~]H— =

o
o &

- N

43

. 43
67

71
Fal

67

43
53

55 -

55 .

67
57
57

57.

43

43.‘

43

43. .

67

57

57
57
57
57

H

43

71

67

.53

53
57

47

. 45

45

45 .

57
57
51
67

57
57

57

[

57 .

.57

57

67
67
43
57
69

- 81
- 81

8t

81
- 81

51
' 53

69

. " Ca2829
. 42830

C42831
C42835
C42837

42854

C42854

" C42855

C42929

C42043 -

C42944
C42063
C42965

C42968
C42977

Caz979
C42984

Ca2986

C42987
C42988
C43001
C43009
C43010
C43011
43012
C43013
C43021

' Cag022
C43026

43030
C43031
43037
43038
43040
43041

| Ca3042

. C43044

C43047
C43048
C43049
C43051

43052
. 43053

C43056

' C43057

43059

C43064-

C43067 -

C43070

'C43072
CA43076"
C43077

C43078
C43079

C43080

Nl\)ﬁ(ﬁ

67

67
67

59

. 59

51
67
67
39
39
51

T4t
41
39 - -

29

29 . 7

19

19
- 31

27
27

27
27

27

27 -
27
51

31
H

- 67

67.
67

67

67
67

67

67

&7 -

&7
25
25
25
13
13
13

- 39

51
51

51
51

41
51

43

85




—h -
ﬂmamm—t—-‘

71

71

71
71
41
3g
71,
39

71,

7

31.
31

AN
51

51

51

) 51
© 51
39

127
&7
27

‘33

25
471
27
81

51

51
31
25
25

25

25
27

27 -
19

25

71
15
19
31
31
31
31

19-

37

67
Rk
67

67
19

[

17

NUMERICAL INDEX

43604
C43605

+C43606
43606
43607 .
- 43608

C43609
43609
C43609
C43610
C43610
C43610
C43611
43612
C43612

43613

C43613

- C43614

C43614

. 43615

C43615

-+ C43616

C43616

_C43617
C43617 -
C43618

C43619

. C43619

C43987
C43988

C43988

43989

C43997"
C43008

C43999
C43999
44002
44004
C44005

C44013
C44022 -
C44038 -
'C44066

C44071

© Cad077

44078

'C44079“,1

Ca414y

| .Ca4146 - .
Caa1a7 . .
C44148 -

Ca4149

- Ca4104
~C44219

C44286
Ca4306

C44311

Fed

19
15
37
15
15

15
. 33’
33

67
67
35

.35

g
11
37

37 .
11 .
* 37
15

15
37

© 15

37

29.

37

29 -

29

* 37
25

37

‘25

25
15
15

15

37
59
69
41

.27

67
27

59
_B7
31
69

a3
27

67 .
87

&7

6?
67 .

75
51
27

- 81

C44313

C44314
C44318
C44319

Ca4320
Ca432t "

Ca4340 .
44341
44342
C44357
C44558°

" C44567

C44594

' C44743
C744742
PO10100625

P01G100865
PO10109235

" P0O10109264

P010109270

. P010109330

P010110630
P010110850

. PB10110850
PO10700610.

PO10700845
P010810480

'P0O10810840 -

P010810840

. PO11140618

PO11300612

PO11300612

PO11300612
PO11300612
PD11300616

" P011300620

P011300635
P011300640
P011300850

"P0O11300650
P011300650
-P011300660

P011300680

- P0O11300816
PO11310612

P0O11310816
PO11310816
P011310816
P0O11310850
P011310850

\P011601020

P012100620

' PO12100635
-P012100650
'PO12100660

P012109177

PO12800840

P015140408

P015140425
P0198486840

' P020109076
© P020109103
_P020210010 -

P020300008
P020800018

_ P023100006
* PO23100006

P023100006

P023100006

P023100006
P023100006 .

P023100006
~ P023100008

P023100008
P023100008
P023100008
P023109002
P023109002
P024500008

' P025100006 -

P025100010
P025100010
P025100016

. P026100070

PD26109011
P026109017
P026200008
P026200008
PO26200010
P026200018

P027100006 -

" P0O27100006

" P027100008
-P027100010

P030300325
P030300414
P030309005
P030500512
P030500612.
P0O30500612
P030500612

© PO30500616
P0O30500820

P030509020

P031100004
P034100508 -

P034100508
PO36500019
P036509005
P036800005

© PO36800006
'P0O36800008

P036800008
PO36800010

12

- — i :
N~y = ~J =~ ¢ th 1 en

35

+ 35
19

35

11

11
21

29

11

21

11
29

9
35

11 -

35
21

21

15

.2t

21
21
11
35
35
35
35

117

11

7
© 29

35
35

—_
-

E—Y

11

11
11
13

- NUMERICAL INDEX

P040106203 .

" PO40109058

P0O40126201

-P040126201
© P042303015

P052100030

P052100050 _ -

P052100070
P052100150

'P052109076
- P052109076

P064100045
P064200015
P064200018
P064200018
P064200022

'P064200022

P064200040
P054200040
P0B4609006
P068122560
PG80109048
P110006670
P110136290
P110156220
P110156230
P110156240
P110366700
P110666110
P110666120

© P110706860

P111016911

P111026371

F111086030

P111136340 .-

P111136350~
P111147390
P111147390
P111316280
P115017090"
P115017100
P115026240
P115107400

'P115107410
P115176130 .

P1156236020

- P115276210

™ P115326260
P115357260

-~ P115376450
. P115396741

"P120016030

~ P120026120

" P120036330

P120076070

P120116100 ._
-P120166280

12

-3
3
7

14

22

35

13

11
7

19

13
2

24

41

16
17
4

5

.3

25

it

10
22

27 -

32

22
23

14

20
21

23

25

" 14

14

19
19

12

17
20
21

23 .

s
QO ===

w

5
11

35
35

5
11
11,
11
13

15,

[
~J

" —h

. - (] )

— -k

v ;A_ .
L N . N R I N N RN N B IR RN N

P120176290
P120186100
P120186100
P120226080

. P120226080

P120316190
P120346170
P120356110 -

P120356120

- P120408080

FP120406080
P120206080

P120456240
. P120736081

P120996060
P125046140

. P125116130 -

P125156170

P125156180
P125176080
P125256120 -

P125408071

P125416020

P125976120

P130306041

P130326120

P130336031 .

P 130446080
P130446090
P130516069

P130516080

P130516081
F130516082
P130516083
P130516084
P130516085
P130516086
P130516087
P130516088

P130516089 -

P130516090
P130516001
P130516092
P130996070

'P130996070

P131017390

- P131017390
'P131046160

P131116410
P131136320
P131136330
P131156160
P131176430
P131176440
P131186050
P131196130
Pi31226170

_Al_L~ . -
S M = MO0 ON R ~~ WD

12

—h

.

— ok [ ] .
RVEE R (o B (o B (o BRI (oI <o JE (o B To NV (o i Ca I {2 iV o)

r

oy
- —
—

3411,

28 .11

11

511

15 11

24N

6 18
13 19.
10 19

-12 19

11 19

16 19

3 19,
4 19
5 19
8 19

12 19

6 19
10 19

1119
7,19

14719
13 19 -
17 19
15 19
16 19
16 37
A 21

. 23 .
8 21

8 23
17 23
22 23

7 23

5 23°

11 .23~

6 23

.3 23
4 2

W



&8 . NUMERICAL INDEX .~ I

P131226180 9 19 . .P131437310 - 21 . . P185846478 .20

4 33 e S
P131236190 ~ . 18 23 P131437320° 4 21 - P185866240 4 8 33 ' {1 ' - : T T
P131236280 2 21 P131437330 = 4 21 P185886010 17 33 . oA
P131246130 20 23 ~ P131437340 4 21 . P195816200 18 9 .
P131256120 ° 14 23 - P131446065 . 27 23 P 195806840 1 37 ‘

'P131296620 10 23 P131446066- . 28 23 " P198216720 -° 6 13 - .
P131296621 - 12 23 . P131446067 33 23° P198216731 . 11 11

- P131296622 13 23 - _P131448068 . 31 23 .  P198216760 29~ 11
P131296623 . 13 23 ° P131446069 25 23 . . P19s218821 . 2 13 - <
P131296624 - 13 23 © . P131448070 . 30 23 P198217070 . .6 9 :
P131296625 13 23 © P131507010 . 15 21 . P198217070 12- 9
P131296626 13 23 P131507020 .16 21 . Pig8217080 - 8 9 ‘

- "P131296627 13 23. P131507030 17 21 . P198217110 g 1
© P131296628 13 23 P131606260 . 27 21, . - P198236030 11 21
. P131296629 13 23 P130996070 ° 7 37 - . P198346020 = 4 19 - , . S i e , S . : ] P
© ' P131296630 13 23 . P140036120 10 13 .~ - P198466010 - .7.. 5 : . - : ‘ S o T - '
T, - P131206631 . 43 23°. - P140116140° 413 P198466050 - 6 5 B : ‘ - - .
- . P131296632" 13 23 * -P140166130 © . 3 13 P198466070 15 9 -
© . P131296633 13 23 P140186010 12 13 ) P198466070. .8 5
P131296634 13 .23 P140406310 8 15 . P198486780 29" 15 )
P131296635 13 23 "~ P140546020 27 15 - P198517090 10 5 -
P131206636 . 15 23 - P140806680 - 28 15 ~ P198517300 11 ° 5 _
P131296650 = 16 23 . P140986590 . 6 -15 P198517304 11 5 y
P131296651. 23, 23 P145016840 -1 29 P198517307 11 5 . . o
P131296662 21 23 .- P145216161 10 29 .~ Progs517325 11 7 : -
P131296665 2 23 P145336490° 9 29 P198586030 . 6. 7° !
P131296951 9 23 © -P165026110 1 .13 P198586034 6 7 . o _
, - - P131408340 23 21 .- P165066260 g n P198586037 = 6 7 . C ‘ . .
o P131406340 - 23 P165106131 .12 11 P198586060 7 7 : SR LT
' P131416150 '32 23 P165206360 37 11 P198586064 77 S : , SR
P131426180 .. 19 23 + P165296160 9. 5. . P 198586067 77 , . S o L :
P131426200° 22 37 P165996420 38 11 . P198636080 3 33 : - o . ' ‘ :
P131426200 24 21 P165996420 ' 17 37 .  P198636080. 2t 37 o . - o o o S . - i

P131426210 0 26 23 - P185206082 1 41 11 P198636090 15 11 \ - : ‘ ‘ - Y . | S

P13143725Q 28" 23 P185206082 - 38 67 P198636090 © 20 37 ‘ T ' - - . ‘ '
et P131437251 28 23 P185376170 2 17 ' P198996060 30 15 : TP L .
P131437252 ‘28 23 - P185416390 15 33 © P198996060 © ‘20 15 : )

- P131437253 .28 23 P185416400, 14 33 P198996090 26 21 ' ;

- P131437254 28 23 ' P185416410 18 33 .'P199106020 19 21 -
P131437255 ° 28 23 P185446217 5 35 4 P199106020 18 21 ' ) -
P131437256 © 28 23 . P185446218 .8 3 P199216230 4 11 ‘
'P131437257 28 ' 23 - P185446219 ..° 2 35 " P199236510 4 35 , " y . o :
P131437258 - 28 23 P185446220 11 38 P199236540 7 13 o C c . : } " : o i :
. P131437259° 28 23 P185816220° . 10 33 P199266180 g 13 . . . S ' - : 4 " : & o
. P131437260 28. 23 . Pigss4s4T’ 2. 337 - P199280280 . 17 . 9 s Ingerso ' E U'pment Co : |nc o
131437261 28 23 . P185716200 6 35 ' P199286150 5 13 - S , | " ‘ Dl 4 . .
P131437262 28 23 P185726431 , 7 35 P199286160 5 .13 , | S : . : R .o
P131437263 28 23 P185846468 6 33 ' P199286170 5 13 . - o T to o . ' ' . Lt
 P131437264 - 28 23 P185846468 . 21 33 © ' P199286180 5 13 - ‘ T ‘ ' ' '

' P131437265 28 23 -~ P185846469 9 33 © P199376230 . 5 17 ' ' j !
P131437266 28 23° - P185846470 ' 22 33 - 199486220 9 9 1 ¢
P131437267 28 23 . P185846472 5 33 'P199566651 .2 17 -

'P131437268 28 23 . P185846473 .7 33 P314990013 - 10 a7 * - R i . . :

P131437269 28 23 . . P185846474 11 33 I P (ﬁ ! g L . : L ' o S
-P131437270 28 23 - P185846475 . 12 33 . S ' ' ‘ . ' : o o L : _ T

P131487271 - . 28 23 P185846476 13 .8 - Ce ' e : e - -
P131437272 . 28 23. .. P185848477 19 33 . - : : g .




